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Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. . BSMI, DGT, CNLA
Germany :  TUV Rheinland
Norway :  Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/
The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :

http://www.quietek.com/
If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307,
Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

2 NV IAD @wwo @ i@

NVLAP Lab Code : 200347-0

LinKou Testing Laboratory :
No. 5-22, Ruei-Shu Valley, Ruei-Ping Tsuen, Lin-Kou Shiang, Taipei, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com

5 AN NV[L @NEMKO é%’ d

TUV
0914

HES

NVLAP Lab Code: 200533-0

Suzhou Testing Laboratory :
No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuZhou, China

TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098 E-Mail : service@quietek.com

Ge
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1. General Information

1.1. EUT Description

Product Name

Wireless-AG (108MBPS) Network USB Adapter

Trade Name Compex

Model No. IWAVEPORT WLU108AG-MC
FCC ID TK4-WLU108AG-MC
Working Voltage DC 5V

Frequency Range

802.11a: 5180-5240 MHz, 5260-5320 MHz

Super 802.11a: 5200-5220MHz, 5280-5320MHz

Channel Number

802.11a: 8

Super 802.11a: 5

Type of Modulation 802.11a: OFDM

Super 802.11a: OFDM
Channel Control Auto
Antenna type Built-in dielectric Antenna
Antenna Gain 1.5dBi
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802.11a Antenna List
No. |Manufacturer Peak Gain
1 Compex 1.5dBi
802.11a Working Frequency of Each Channel:
Channel Frequency Channel | Frequency | Channel | Frequency |Channel| Frequency
01 5180 MHz 02 5200 MHz 03 5220 MHz 04 5240 MHz
05 5260 MHz 06 5280 MHz 07 5300 MHz 08 5320 MHz
Super 802.11a Working Frequency of Each Channel:
Channel Frequency Channel | Frequency | Channel | Frequency |Channel| Frequency
01 -- 02 5200 MHz 03 5220 MHz 04 --
05 - 06 5280 MHz 07 5300 MHz 08 5320 MHz
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode
Mode 1: Transmit by 802.11a
Mode 2: Transmit by Super 802.11a

Note:
1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel

were selected to perform the test, then shown on this report.
2. This device is a composite device in accordance with Part 15 Subpart B regulations. The
function for the receiver was measured and made a test report that the report number is

076S041-RF-US-P01V02, certified under Declaration of Conformity.
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Power Output under Different Data Rates

802.11a Channel 1 (5180MHz)

Data Rate
6 9 12 18 24 36 48 54
(Mbps)
Power
11.82 11.81 11.80 11.80 11.78 11.79 11.77 11.75
(dBm)
Super 802.11a Channel 2 (5200MHz)
Data Rate
12 18 24 36 48 72 96 108
(Mbps)
Power
13.56 13.53 13.56 13.49 13.47 13.46 13.48 13.45
(dBm)

Note: Base on above table, we choose the lowest data rate for final test.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook DELL PP19L JHO97 AO1 Non-Shielded, 1.8m
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1.4. Configuration of Tested System

Connection Diagram

(1) EUT

Signal Cable Type

Signal cable Description

A

N/A

N/A
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1.5. EUT Exercise Software

1 [Setup the EUT and simulators as shown on above.

2 [Turn on the power for the equipments.

3 |Run the test software for controlling EUT transmitting mode for the test.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards

[ ] Deviations from the test standards as below description:

Emission
Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.209

26dBc Occupied Bandwidth |FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Peak Power Spectral Density |[FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)

Peak Excursion FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.407(a)(6)

Frequency Range of 20dB FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No

Bandwidth Section 15.215

Band Edge FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
15.407(b)

Frequency Stability FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No

Section 15.407(g)
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2.2.

Test Environment

ltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 25
Humidity (%RH) 25-75 48
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1. Test Equipment

Conducted Emission / SR-1

Instrument Manufacturer |Type No. Serial No Cal. Date
EMI Test Receiver R&S ESCI 100176 2007/11/22
Two-Line V-Network R&S ENV216 100013 2007/11/20
Two-Line V-Network R&S ENV216 100014 2007/11/20
500hm Coaxial Switch |ANRITSU MP59B 6200464462 2007/11/25
50ohm Termination SHX 50o0hml QT-IM001 2007/03/20
Coaxial Cable Luthi RG214 519358 2007/11/25
Temperature/Humidity

Metor zhicheng ZC1-2 QT-THO004 2007/03/31

3.2. Test Setup

Shielding Room

== \/crtical Reference Ground Plane Test Receiver
40 cm—» L1 [ ol
EUT - ' oo

L woog —m

||

LISN LISN

N_

p Horizontal Ground Reference Plane <=
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3.3.

3.4.

3.5.

Limit
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN that provides a 50ohm/50uH coupling impedance with 50ohm termination.

(Please refers to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must
be changed on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9kHz.

Uncertainty

The measurement uncertainty is defined as + 2.02 dB
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3.6. Test Result

Engineer : JohnWang

Site : SR-1 (Conducted Emission) Time : 2007/07/13 - 09:36

Limit : FCC_Partl5_B_00OM_QP Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-l
0.150

10400 20800 30000
Frequency (Hz)
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:36

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.1'50

Frequency (Hz)

10,000

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 10.048 33.600 43.648 -21.895 65.543| QUASIPEAK
2 0.238 9.325 26.100 35.425 -28.061 63.486| QUASIPEAK
3 0.254 9.350 26.800 36.150 -26.879 63.029| QUASIPEAK
4 1.790 9.790 23.600 33.390 -22.610 56.000f QUASIPEAK
5 * 3.370 9.820 27.300 37.120 -18.880 56.000f QUASIPEAK
6 10.070 9.960 16.400 26.360 -33.640 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:36

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

0.150

Frequency (Hz)

10,000

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 10.048 22.200 32.248 -23.295 55.543 AVERAGE
2 0.238 9.325 10.400 19.725 -33.761 53.486 AVERAGE
3 0.254 9.350 12.100 21.450 -31.579 53.029 AVERAGE
4 1.790 9.790 16.900 26.690 -19.310 46.000 AVERAGE
5 3.370 9.820 16.400 26.220 -19.780 46.000 AVERAGE
6 10.070 9.960 10.500 20.460 -29.540 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:43

Limit : FCC_Part15_B_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.1'50

10400 20800
Frequency (Hz)

30000
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:43

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.158 9.662 34.500 44.162 -21.609 65.771| QUASIPEAK
2 0.354 9.575 22.400 31.975 -28.196 60.171| QUASIPEAK
3 0.434 9.645 21.400 31.045 -26.841 57.886| QUASIPEAK
4 1.766 9.776 22.500 32.276 -23.724 56.000f QUASIPEAK
5 1.766 9.776 22.600 32.376 -23.624 56.000f QUASIPEAK
6| * 3.554 9.750 30.700 40.450 -15.550 56.000f QUASIPEAK
7 9.842 9.950 22.500 32.450 -27.550 60.000] QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:43

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.158 9.662 20.400 30.062 -25.709 55.771 AVERAGE
2 0.354 9.575 13.200 22.775 -27.396 50.171 AVERAGE
3 0.434 9.645 15.200 24.845 -23.041 47.886 AVERAGE
4 1.766 9.776 15.500 25.276 -20.724 46.000 AVERAGE
5 * 3.554 9.750 18.700 28.450 -17.550 46.000 AVERAGE
6 9.842 9.950 14.800 24.750 -25.250 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:46

Limit : FCC_Part15_B_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.1'50

10400 20800 30000
Frequency (Hz)
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:49

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 35.700 45.874 -20.126 66.000] QUASIPEAK
2 0.794 9.674 17.600 27.274 -28.726 56.000f QUASIPEAK
3 1.670 9.760 23.700 33.460 -22.540 56.000f QUASIPEAK
4| 3.586 9.810 29.000 38.810 -17.190 56.000f QUASIPEAK
5 9.954 9.960 17.500 27.460 -32.540 60.000 QUASIPEAK
6 28.910 10.290 14.100 24.390 -35.610 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:49

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 20.900 31.074 -24.926 56.000 AVERAGE
2 0.794 9.674 10.600 20.274 -25.726 46.000 AVERAGE
3 1.670 9.760 17.800 27.560 -18.440 46.000 AVERAGE
4 3.586 9.810 18.000 27.810 -18.190 46.000 AVERAGE
5 9.954 9.960 11.700 21.660 -28.340 50.000 AVERAGE
6 28.910 10.290 7.500 17.790 -32.210 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:51

Limit : FCC_Part15_B_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:54

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

a0.0—,

00—

a0.0—|

S000—|

400

Level(dBu¥)

=000

2000

100

o.o-|

‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 9.678 38.100 47.778 -18.222 66.000] QUASIPEAK
2 0.246 9.459 25.000 34.459 -28.798 63.257| QUASIPEAK
3 0.282 9.503 24.000 33.503 -28.726 62.229| QUASIPEAK
4 0.342 9.563 21.600 31.163 -29.351 60.514| QUASIPEAK
5 1.826 9.780 22.800 32.580 -23.420 56.000f QUASIPEAK
6| * 3.430 9.750 28.700 38.450 -17.550 56.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Page: 27 of 183




Quielek

Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/13 - 09:54

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

a0.0—,
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a0.0—|

S000—|

400

Level(dBu¥)

=000
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o.o-|

‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 9.678 22.100 31.778 -24.222 56.000 AVERAGE
2 0.246 9.459 11.600 21.059 -32.198 53.257 AVERAGE
3 0.282 9.503 13.300 22.803 -29.426 52.229 AVERAGE
4 0.342 9.563 11.900 21.463 -29.051 50.514 AVERAGE
5 1.826 9.780 15.600 25.380 -20.620 46.000 AVERAGE
6| * 3.430 9.750 17.400 27.150 -18.850 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Page: 28 of 183




Quielek

Report No : 076S041-RF-US-P0O9V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 - 18:51

Limit : FCC_Part1l5_C_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 -

18:54

Limit : FCC_Partl5_C_00M_QP Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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‘0150
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10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 35.500 45.674 -20.326 66.000] QUASIPEAK
2 0.166 10.048 40.700 50.748 -14.795 65.543| QUASIPEAK
3 0.218 9.307 29.100 38.407 -25.650 64.057| QUASIPEAK
4 3.614 9.810 26.100 35.910 -20.090 56.000f QUASIPEAK
5 3.838 9.800 29.500 39.300 -16.700 56.000f QUASIPEAK
6| * 4.062 9.800 31.500 41.300 -14.700 56.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 - 18:54

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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400

Level(dBu¥)
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‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 18.900 29.074 -26.926 56.000 AVERAGE
2| 0.166 10.048 29.100 39.148 -16.395 55.543 AVERAGE
3 0.218 9.307 16.400 25.707 -28.350 54.057 AVERAGE
4 3.614 9.810 14.300 24110 -21.890 46.000 AVERAGE
5 3.838 9.800 17.100 26.900 -19.100 46.000 AVERAGE
6 4.062 9.800 18.600 28.400 -17.600 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No : 076S041-RF-US-P0O9V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 - 18:56

Limit : FCC_Part1l5_C_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 - 18:59

Limit : FCC_Partl5_C_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 9.615 39.700 49.315 -16.228 65.543| QUASIPEAK
2 0.190 9.471 31.500 40.972 -23.885 64.857| QUASIPEAK
3 0.238 9.449 26.000 35.449 -28.037 63.486| QUASIPEAK
4 0.278 9.499 26.600 36.099 -26.244 62.343| QUASIPEAK
5 3.830 9.736 27.300 37.036 -18.964 56.000f QUASIPEAK
6 4.170 9.740 29.300 39.040 -16.960 56.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/112 - 18:59

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.166 9.615 27.600 37.215 -18.328 55.543 AVERAGE
2 0.190 9.471 12.700 22172 -32.685 54.857 AVERAGE
3 0.238 9.449 9.500 18.949 -34.537 53.486 AVERAGE
4 0.278 9.499 17.700 27.199 -25.144 52.343 AVERAGE
5 3.830 9.736 16.100 25.836 -20.164 46.000 AVERAGE
6 4.170 9.740 16.800 26.540 -19.460 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No : 076S041-RF-US-P0O9V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:46

Limit : FCC_Part15_B_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:49

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 35.700 45.874 -20.126 66.000] QUASIPEAK
2 0.794 9.674 17.600 27.274 -28.726 56.000f QUASIPEAK
3 1.670 9.760 23.700 33.460 -22.540 56.000f QUASIPEAK
4| 3.586 9.810 29.000 38.810 -17.190 56.000f QUASIPEAK
5 9.954 9.960 17.500 27.460 -32.540 60.000 QUASIPEAK
6 28.910 10.290 14.100 24.390 -35.610 60.000 QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:49

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 10.174 20.900 31.074 -24.926 56.000 AVERAGE
2 0.794 9.674 10.600 20.274 -25.726 46.000 AVERAGE
3 1.670 9.760 17.800 27.560 -18.440 46.000 AVERAGE
4 3.586 9.810 18.000 27.810 -18.190 46.000 AVERAGE
5 9.954 9.960 11.700 21.660 -28.340 50.000 AVERAGE
6 28.910 10.290 7.500 17.790 -32.210 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No : 076S041-RF-US-P0O9V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:51

Limit : FCC_Part15_B_00M_QP

Margin : 10

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:54

Limit : FCC_Part15_B_00M_QP

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 9.678 38.100 47.778 -18.222 66.000] QUASIPEAK
2 0.246 9.459 25.000 34.459 -28.798 63.257| QUASIPEAK
3 0.282 9.503 24.000 33.503 -28.726 62.229| QUASIPEAK
4 0.342 9.563 21.600 31.163 -29.351 60.514| QUASIPEAK
5 1.826 9.780 22.800 32.580 -23.420 56.000f QUASIPEAK
6| * 3.430 9.750 28.700 38.450 -17.550 56.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : JohnWang

Site : SR-1 (Conducted Emission)

Time : 2007/07/11 - 09:54

Limit : FCC_Part15_B_00M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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‘0.150

Frequency (Hz)

10400

20800 30000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.150 9.678 22.100 31.778 -24.222 56.000 AVERAGE
2 0.246 9.459 11.600 21.059 -32.198 53.257 AVERAGE
3 0.282 9.503 13.300 22.803 -29.426 52.229 AVERAGE
4 0.342 9.563 11.900 21.463 -29.051 50.514 AVERAGE
5 1.826 9.780 15.600 25.380 -20.620 46.000 AVERAGE
6| * 3.430 9.750 17.400 27.150 -18.850 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3.7. Test Photograph
Test Mode: Mode 1: Transmit by 802.11a

Description: Front View of Conduction Test

Test Mode: Mode 1: Transmit 802.11a
Description: Back View of Conduction Test
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Test Mode: Mode 2: Transmit by Super 802.11a
Description: Front View of Conduction Test

Test Mode: Mode 2: Transmit by Super 802.11a
Description: Back View of Conduction Test
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4. Radiated Emission
4.1. Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4408B MY45102679 2007/11/20
EMI Test Receiver R&S ESCI 100573 2007/05/23
Preamplifier Quietek AP-025C QT-AP003 2007/11/25
Preamplifier Quietek AP-180C CHM-0602013 |2007/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2007/11/22
Broad-Band Horn Antenna |Schwarzbeck BBHA9120D |496 2007/11/25
500hm Coaxial Switch ANRITSU MP59B 6200447304 2007/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO002 2007/03/30

4.2. Test Setup

Under 1GHz Test Setup:

i e 1

FRP Dome T |

|

|

Imto4m (Antenna Tower)
l Antenna
Vi

m EUT( | ===

| : ‘ f A L]
Sk [ PRS——— a— am/iom——— @

(Turntable) - ~Q

‘==p  GroundPlane O

Test Receiver| 5 ol [Eontroilen

L 1|
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Above 1GHz Test Setup:

.............................. .
FRP Dome i ¥
Il

|

Imtogm '| (Antenna Tower)
l Antenna
EUT
| AE [— _____ t:i' ’::
1 | i —i
80cm Mresetr g ——M y——
(Turntable) T

‘=  GroundPlane o O0o Pre-Amplifier

Spectrum Analyzer| <+ og L J lControIiel'I"—

L 1|

4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209 Limits (dBuV/m)
Frequency Distance (m) dBuV/m
(MHz)
30-88 3 40
88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54
Remark:

1. The tighter limit shall apply at the edge between two frequency bands.

2. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.

3. RF Voltage (dBuV/m) = 20 log RF Voltage (uV/m)
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4.4. Test Procedure

4.5.

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level and the antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated on radiated
measurement.

The additional latch filter below 1GHz was used to measure the level of harmonics radiated
emission during field strength of harmonics measurement.

The bandwidth below 1GHz setting on the field strength meter (R&S Test Receiver ESCI) is
120 kHz and above 1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Uncertainty

—+

3.9dB
3.8dB

The measurement uncertainty above 1G is defined as

under 1G is defined as

1+

Page: 45 of 183



Quielek

Report No :

076S041-RF-US-P09V01

4.6. Test Result

Engineer : Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:03

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)

a0.0—,

00—

a0.0—|

5000

Level{dBu¥ )

2000
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o.0-l
30.000

400

300

40000

50000

100000

200.000

Frequency (Hz)

200000

400000 500000

1000000

Frequency

Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 70.417 -17.052 45.628 28.576 -11.424 40.000| QUASIPEAK
2 146.400 -11.650 43.382 31.732 -11.788 43.520| QUASIPEAK
3 321.000 -9.287 40.509 31.222 -14.798 46.020| QUASIPEAK
4 432.550 -6.920 35.817 28.897 -17.123 46.020 QUASIPEAK
5 531.167 -5.328 38.124 32.797 -13.223 46.020| QUASIPEAK
6 901.383 0.260 28.574 28.834 -17.186 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 46 of 183




Qu

ielek

Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:03

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 70.417 -17.052 45.473 28.421 -11.579 40.000| QUASIPEAK
2| = 96.283 -14.519 49.802 35.283 -8.237 43.520) QUASIPEAK
3 117.300 -12.751 42.868 30.117 -13.403 43.520) QUASIPEAK
4 194.900 -13.546 40.964 27.418 -16.102 43.520| QUASIPEAK
5 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Engineer

: Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:04

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 65.567 -16.689 51.178 34.488 -5.512 40.000| QUASIPEAK
2 99.517 -14.125 48.138 34.012 -9.508 43.520) QUASIPEAK
3 196.517 -13.483 42.146 28.663 -14.857 43.520) QUASIPEAK
4 240.167 -11.618 43.621 32.002 -14.018 46.020| QUASIPEAK
5 299.983 -10.132 45.949 35.817 -10.203 46.020| QUASIPEAK
6 531.167 -5.328 38.124 32.797 -13.223 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2- "mxmn

Page: 48 of 183




Qu

ielek

Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:04

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 46.998 32.514 -7.486 40.000| QUASIPEAK
2 91.433 -15.001 48.774 33.773 -0.747 43.520) QUASIPEAK
3 162.567 -12.487 44 877 32.391 -11.129 43.520) QUASIPEAK
4 194.900 -13.546 40.964 27.418 -16.102 43.520| QUASIPEAK
5 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:05

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 44.902 30.418 -9.582 40.000| QUASIPEAK
2 122.150 -12.390 44.681 32.291 -11.229 43.520| QUASIPEAK
3 196.517 -13.483 42.146 28.663 -14.857 43.520) QUASIPEAK
4 240.167 -11.618 43.621 32.002 -14.018 46.020| QUASIPEAK
5 335.550 -8.735 40.386 31.651 -14.369 46.020| QUASIPEAK
6 531.167 -5.328 38.124 32.797 -13.223 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-3(Spurious Emission)

Time : 2007/07/14 - 13:06

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 46.998 32.514 -7.486 40.000| QUASIPEAK
2 96.283 -14.519 49.802 35.283 -8.237 43.520) QUASIPEAK
3 162.567 -12.487 44 877 32.391 -11.129 43.520) QUASIPEAK
4 299.983 -10.132 40.659 30.527 -15.493 46.020| QUASIPEAK
5 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 13:09

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 44.902 30.418 -9.582 40.000| QUASIPEAK
2| = 80.117 -16.397 49.762 33.365 -6.635 40.000| QUASIPEAK
3 107.600 -13.384 43.793 30.409 -13.111 43.520| QUASIPEAK
4 149.633 -11.820 44.037 32.216 -11.304 43.520| QUASIPEAK
5 232.083 -11.753 40.588 28.835 -17.185 46.020| QUASIPEAK
6 335.550 -8.735 40.386 31.651 -14.369 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2- "mxmn
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/14 - 13:09

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 59.100 -15.083 46.932 31.849 -8.151 40.000| QUASIPEAK
2 91.433 -15.001 48.774 33.773 -0.747 43.520) QUASIPEAK
3 162.567 -12.487 44 877 32.391 -11.129 43.520) QUASIPEAK
4 299.983 -10.132 40.659 30.527 -15.493 46.020| QUASIPEAK
5 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 13:10

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 44.902 30.418 -9.582 40.000| QUASIPEAK
2| = 80.117 -16.397 49.762 33.365 -6.635 40.000| QUASIPEAK
3 107.600 -13.384 43.793 30.409 -13.111 43.520| QUASIPEAK
4 232.083 -11.753 40.588 28.835 -17.185 46.020| QUASIPEAK
5 335.550 -8.735 40.386 31.651 -14.369 46.020| QUASIPEAK
6 432.550 -6.920 35.817 28.897 -17.123 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-2

Time : 2007/07/14 - 13:10

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 55.867 -13.799 43.615 29.816 -10.184 40.000| QUASIPEAK
2| = 83.350 -15.992 46.972 30.980 -9.020 40.000| QUASIPEAK
3 117.300 -12.751 42.868 30.117 -13.403 43.520) QUASIPEAK
4 162.567 -12.487 44 877 32.391 -11.129 43.520| QUASIPEAK
5 256.333 -10.878 36.605 25.727 -20.293 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 55 of 183




[ ]
QU |eTeK Report No :  076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/14 - 13:11

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11a (5320MHz)
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30.000 anbo0 50000 100000 200,000 s00000 4000000 500000 1000.000
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 44.550 -8.445 37.840 29.395 -10.605 40.000 QUASIPEAK
2 68.800 -16.992 46.063 29.071 -10.929 40.000 QUASIPEAK
3 114.067 -12.890 46.521 33.632 -9.888 43.520 QUASIPEAK
4| * 160.950 -12.345 48.977 36.632 -6.888 43.520| QUASIPEAK
5 321.000 -9.287 40.509 31.222 -14.798 46.020 QUASIPEAK
6 487.517 -5.787 35.903 30.116 -15.904 46.020 QUASIPEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 13:11

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5320MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 67.183 -16.919 52.586 35.667 -4.333 40.000| QUASIPEAK
2 96.283 -14.519 49.802 35.283 -8.237 43.520) QUASIPEAK
3 141.550 -11.733 40.916 29.183 -14.337 43.520) QUASIPEAK
4 190.050 -13.708 39.810 26.102 -17.418 43.520| QUASIPEAK
5 325.850 -9.086 39.789 30.703 -15.317 46.020| QUASIPEAK
6 515.000 -5.394 31.001 25.607 -20.413 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2- "mxmn

Page: 57 of 183




[ ]
QU |eTeK Report No :  076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/14 - 14:55

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 44.550 -8.445 37.840 29.395 -10.605 40.000| QUASIPEAK
2 72.033 -17.063 45.439 28.376 -11.624 40.000| QUASIPEAK
3 148.017 -11.732 43.444 31.712 -11.808 43.520) QUASIPEAK
4 240.167 -11.618 43.621 32.002 -14.018 46.020| QUASIPEAK
5 432.550 -6.920 35.817 28.897 -17.123 46.020| QUASIPEAK
6 599.067 -3.790 31.684 27.894 -18.126 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 14:57

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 46.998 32.514 -7.486 40.000| QUASIPEAK
2 94.667 -14.731 45.413 30.682 -12.838 43.520| QUASIPEAK
3 143.167 -11.662 41.411 29.749 -13.771 43.520) QUASIPEAK
4 194.900 -13.546 40.964 27.418 -16.102 43.520| QUASIPEAK
5 256.333 -10.878 36.605 25.727 -20.293 46.020| QUASIPEAK
6 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 14:58

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 93.050 -14.889 50.897 36.008 -7.512 43.520| QUASIPEAK
2 109.217 -13.240 44.710 31.470 -12.050 43.520| QUASIPEAK
3 149.633 -11.820 44.037 32.216 -11.304 43.520) QUASIPEAK
4 240.167 -11.618 43.621 32.002 -14.018 46.020| QUASIPEAK
5 430.933 -6.949 35.545 28.597 -17.423 46.020| QUASIPEAK
6 599.067 -3.790 31.684 27.894 -18.126 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Quielek

Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 14:58

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 46.998 32.514 -7.486 40.000| QUASIPEAK
2 83.350 -15.992 46.972 30.980 -9.020 40.000| QUASIPEAK
3 120.533 -12.561 41.277 28.716 -14.804 43.520) QUASIPEAK
4 256.333 -10.878 36.605 25.727 -20.293 46.020| QUASIPEAK
5 354.950 -8.281 37.095 28.814 -17.206 46.020| QUASIPEAK
6 515.000 -5.394 31.001 25.607 -20.413 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 15:10

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 44.902 30.418 -9.582 40.000| QUASIPEAK
2| = 80.117 -16.397 49.762 33.365 -6.635 40.000| QUASIPEAK
3 107.600 -13.384 43.793 30.409 -13.111 43.520| QUASIPEAK
4 232.083 -11.753 40.588 28.835 -17.185 46.020| QUASIPEAK
5 335.550 -8.735 40.386 31.651 -14.369 46.020| QUASIPEAK
6 432.550 -6.920 35.817 28.897 -17.123 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-2

Time : 2007/07/14 - 15:10

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)

s0.0—

00—

G000 —|

SO0

400

Level(dBuVin)

=000

2000

1000

0.0 -|

30.000

40,000

50.000

100000

200,000

Frequency (MHz)

200000

4000000 500000

1000000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 55.867 -13.799 43.615 29.816 -10.184 40.000| QUASIPEAK
2| = 83.350 -15.992 46.972 30.980 -9.020 40.000| QUASIPEAK
3 117.300 -12.751 42.868 30.117 -13.403 43.520) QUASIPEAK
4 162.567 -12.487 44 877 32.391 -11.129 43.520| QUASIPEAK
5 256.333 -10.878 36.605 25.727 -20.293 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2- "mxmn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Marlin

Site : AC-

2

Time : 2008/01/23 - 13:09

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 57.483 -14.485 44.902 30.418 -9.582 40.000| QUASIPEAK
2| = 80.117 -16.397 49.762 33.365 -6.635 40.000| QUASIPEAK
3 107.600 -13.384 43.793 30.409 -13.111 43.520| QUASIPEAK
4 149.633 -11.820 44.037 32.216 -11.304 43.520| QUASIPEAK
5 232.083 -11.753 40.588 28.835 -17.185 46.020| QUASIPEAK
6 335.550 -8.735 40.386 31.651 -14.369 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2- "mxmn
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QU |eTeK Report No :  076S041-RF-US-P09V01

Engineer : Marlin

Site : AC-2 Time : 2008/01/23 - 13:09

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by Super 802.11a (5300MHz)
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Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 59.100 -15.083 46.932 31.849 -8.151 40.000| QUASIPEAK
2 91.433 -15.001 48.774 33.773 -0.747 43.520) QUASIPEAK
3 162.567 -12.487 44 877 32.391 -11.129 43.520) QUASIPEAK
4 299.983 -10.132 40.659 30.527 -15.493 46.020| QUASIPEAK
5 337.167 -8.687 39.374 30.687 -15.333 46.020| QUASIPEAK
6 432.550 -6.920 35.757 28.837 -17.183 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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QU |eTeK Report No :  076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/14 - 15:11

Limit : FCC_SpartC_15.209_03M_QP Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter Probe : CBL6141A_4278(30-2000MHz) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by Super 802.11a (5320MHz)
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30.000 anbo0 50000 100000 200,000 s00000 4000000 500000 1000.000
Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 44.550 -8.445 37.840 29.395 -10.605 40.000 QUASIPEAK
2 68.800 -16.992 46.063 29.071 -10.929 40.000 QUASIPEAK
3 114.067 -12.890 46.521 33.632 -9.888 43.520 QUASIPEAK
4| * 160.950 -12.345 48.977 36.632 -6.888 43.520| QUASIPEAK
5 321.000 -9.287 40.509 31.222 -14.798 46.020 QUASIPEAK
6 487.517 -5.787 35.903 30.116 -15.904 46.020 QUASIPEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer

: Johnwang

Site : AC-

2

Time : 2007/07/14 - 15:11

Limit : FCC_SpartC_15.209_03M_QP

Margin : 0

EUT : Wireless-AG(108MBPS) Network USB Adapter

Probe : CBL6141A_4278(30-2000MHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5320MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 67.183 -16.919 52.586 35.667 -4.333 40.000| QUASIPEAK
2 96.283 -14.519 49.802 35.283 -8.237 43.520) QUASIPEAK
3 141.550 -11.733 40.916 29.183 -14.337 43.520) QUASIPEAK
4 190.050 -13.708 39.810 26.102 -17.418 43.520| QUASIPEAK
5 325.850 -9.086 39.789 30.703 -15.317 46.020| QUASIPEAK
6 515.000 -5.394 31.001 25.607 -20.413 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2- "mxmn
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:19

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 39.484 53.651 -20.349 74.000 PEAK
2 11001.667 20.244 32.964 53.207 -20.793 74.000 PEAK
3l 14713.333 25.920 34.137 60.057 -13.943 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:19

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)
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Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 25.140 39.307 -14.693 54.000 AVERAGE
2 11001.667 20.244 17.265 37.508 -16.492 54.000 AVERAGE
3l 14713.333 25.920 20.846 46.766 -7.234 54.000 AVERAGE
Note:

1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:25

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 54.675 68.842 -5.158 74.000 PEAK
2 9953.333 18.049 37.898 55.948 -18.052 74.000 PEAK
3 13721.667 23.703 34.465 58.168 -15.832 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:25

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5180MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 37.071 51.238 -2.762 54.000 AVERAGE
2 9953.333 18.049 22.218 40.268 -13.732 54.000 AVERAGE
3 13721.667 23.703 18.808 42.511 -11.489 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:29

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 40.229 54.396 -19.604 74.000 PEAK
2 9953.333 18.049 33.497 51.547 -22.453 74.000 PEAK
3 12588.333 20.176 33.838 54.015 -19.985 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:29

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 24.062 38.229 -16.771 54.000 AVERAGE
2 9953.333 18.049 19.795 37.845 -16.155 54.000 AVERAGE
3l 12588.333 20.176 20.855 41.032 -12.968 54.000 AVERAGE
Note:

1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:33

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 9953.333 18.049 41.556 59.606 -14.394 74.000 PEAK
2 10406.667 18.850 37.162 56.012 -17.988 74.000 PEAK
3 11993.333 18.851 35.595 54.445 -19.555 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:33

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 9953.333 18.049 27.650 45.700 -8.300 54.000 AVERAGE
2 10406.667 18.850 25.460 44.310 -9.690 54.000 AVERAGE
3 11993.333 18.851 20.490 39.340 -14.660 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:39

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 43.573 57.870 -16.130 74.000 PEAK
2 10010.000 18.180 34.069 52.249 -21.751 74.000 PEAK
3 12078.333 19.017 34.923 53.940 -20.060 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:39

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 30.913 45.210 -8.790 54.000 AVERAGE
2 10010.000 18.180 21.570 39.750 -14.250 54.000 AVERAGE
3 12078.333 19.017 21.151 40.168 -13.832 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:42

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 55.475 69.772 -4.228 74.000 PEAK
2 10010.000 18.180 39.998 58.178 -15.822 74.000 PEAK
3 12078.333 19.017 36.034 55.051 -18.949 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 13:42

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5240MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 37.783 52.080 -1.920 54.000 AVERAGE
2 10010.000 18.180 25.080 43.260 -10.740 54.000 AVERAGE
3 12078.333 19.017 23.604 42.621 -11.379 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:08

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.667 14.410 45.143 59.553 -14.447 74.000 PEAK
2 10038.333 18.223 36.665 54.888 -19.112 74.000 PEAK
3 11398.333 19.676 33.551 53.228 -20.772 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:08

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.667 14.410 30.750 45.160 -8.840 54.000 AVERAGE
2 10038.333 18.223 21.940 40.163 -13.837 54.000 AVERAGE
3 11398.333 19.676 19.093 38.770 -15.230 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:15

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 44.543 58.840 -15.160 74.000 PEAK
2 10520.000 19.050 32.716 51.766 -22.234 74.000 PEAK
3 11426.667 19.634 31.590 51.223 -22.777 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:15

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5260MHz)

Level(dBuVin)

100.0—

Q00—

80,0

00—

GO0

SO0

400

00—

2000

100

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 30.328 44.625 -9.375 54.000 AVERAGE
2 10520.000 19.050 19.740 38.790 -15.210 54.000 AVERAGE
3 11426.667 19.634 16.014 35.647 -18.353 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:21

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.667 14.410 46.118 60.528 -13.472 74.000 PEAK
2 10066.667 18.270 39.690 57.960 -16.040 74.000 PEAK
3 13806.667 24.054 35.223 59.276 -14.724 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:21

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

Level(dBuVin)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.677 14.410 32.846 47.256 -6.744 54.000 AVERAGE
2 10066.667 18.270 27.000 45.270 -8.730 54.000 AVERAGE
3 13806.667 24.054 15.194 39.247 -14.753 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 85 of 183




Quielek

Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:25

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.667 14.410 54.813 69.223 -4.777 74.000 PEAK
2 10038.333 18.223 39.615 57.838 -16.162 74.000 PEAK
3 12135.000 19.150 34.068 53.218 -20.782 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:25

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5280MHz)

Level(dBuVin)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8451.667 14.410 38.270 52.680 -1.320 54.000 AVERAGE
2 10038.333 18.223 25.427 43.650 -10.350 54.000 AVERAGE
3 12135.000 19.150 21.539 40.689 -13.311 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:31

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5320MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8480.000 14.510 46.261 60.771 -13.229 74.000 PEAK
2 10095.000 18.320 42.106 60.426 -13.574 74.000 PEAK
3 12531.667 20.051 33.525 53.575 -20.425 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:31

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5320MHz)

Level(dBuVin)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8480.000 14.510 33.120 47.630 -6.370 54.000 AVERAGE
2 10095.000 18.320 28.030 46.350 -7.650 54.000 AVERAGE
3 12531.667 20.051 21.018 41.068 -12.932 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:34

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5320MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8508.333 14.620 52.597 67.217 -6.783 74.000 PEAK
2 10095.000 18.320 41.940 60.260 -13.740 74.000 PEAK
3 11681.667 19.283 33.446 52.729 -21.271 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 14:34

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11a (5320MHz)

Level(dBuVin)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8508.333 14.620 35.640 50.260 -3.740 54.000 AVERAGE
2 10095.000 18.320 25.305 43.625 -10.375 54.000 AVERAGE
3 11681.667 19.283 20.477 39.760 -14.240 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 91

of 183




Quielek

Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:13

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8395.000 14.200 40.722 54.922 -19.078 74.000 PEAK
2 10406.667 18.850 35.041 53.891 -20.109 74.000 PEAK
3 11965.000 18.890 34.919 53.809 -20.191 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:13

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8395.000 14.200 27.860 42.060 -11.940 54.000 AVERAGE
2 10406.667 18.850 22.510 41.360 -12.640 54.000 AVERAGE
3 11965.000 18.890 23.170 42.060 -11.940 54.000 AVERAGE
Note:

1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:16

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 48.125 62.292 -11.708 74.000 PEAK
2 9953.333 18.049 36.110 54.160 -19.840 74.000 PEAK
3 14911.667 25.713 34.333 60.046 -13.954 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:16

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5200MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8366.667 14.167 35.613 49.780 -4.220 54.000 AVERAGE
2 9953.333 18.049 21.980 40.030 -13.970 54.000 AVERAGE
3 14911.667 25.713 22.817 48.530 -5.470 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:20

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 42.165 56.462 -17.538 74.000 PEAK
2 9981.667 18.120 35.280 53.400 -20.600 74.000 PEAK
3 12021.667 18.887 36.365 55.252 -18.748 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:20

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8423.333 14.297 27.883 42.180 -11.820 54.000 AVERAGE
2 9981.667 18.120 22.275 40.395 -13.605 54.000 AVERAGE
3l 12021.667 18.887 23.581 42.468 -11.532 54.000 AVERAGE
Note:

1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:23

Limit : FCC_C_(Above_1G) 3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8395.000 14.200 49.447 63.647 -10.353 74.000 PEAK
2 9981.667 18.120 37.288 55.408 -18.592 74.000 PEAK
3 12786.667 20.644 34.360 55.003 -18.997 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 15:23

Limit : FCC_C_(Above_1G) 3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5220MHz)
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Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 8395.000 14.200 36.270 50.470 -3.530 54.000 AVERAGE
2 9981.667 18.120 24.550 42.670 -11.330 54.000 AVERAGE
3 12786.667 20.644 20.997 41.640 -12.360 54.000 AVERAGE
Note:

1.

2.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

"mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 20:38

Limit : FCC_B_(Above_1G)_3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

o.o-|

1000000

2000000

3000000

4000000

5000000

Frequency (Hz)

10000000

1800000

Frequency

Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1340.000 -6.430 47.138 40.708 -33.292 74.000 PEAK
2 2133.333 -2.187 39.356 37.169 -36.831 74.000 PEAK
3 3323.333 -0.303 38.514 38.211 -35.789 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 100 of 183




Quielek

Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 20:38

Limit : FCC_B_(Above_1G) _3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

o.o-|

1000000

2000000

3000000

4000000

5000000

Frequency (Hz)

10000000

1800000

Frequency

Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1340.000 -6.430 34.860 28.430 -25.570 54.000 AVERAGE
2 2133.333 -2.187 27.247 25.060 -28.940 54.000 AVERAGE
3 3323.333 -0.303 27.153 26.850 -27.150 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Enginee

r : Johnwang

Site : AC-2

Time : 2007/07/12 - 20:40

Limit : FCC_B_(Above_1G)_3M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

o.o-|

1000000

2000000

3000000

4000000

5000000

Frequency (Hz)

10000000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2133.333 -2.187 47.388 45.201 -28.799 74.000 PEAK
2 2926.667 -0.746 45110 44.363 -29.637 74.000 PEAK
3l 4995.000 5.290 39.942 45.232 -28.768 74.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 20:40

Limit : FCC_B_(Above_1G) _3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5280MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

o.o-|

1000000

2000000

3000000

4000000

5000000

Frequency (Hz)

10000000

1800000

Frequency

Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2133.333 -2.187 35.247 33.060 -20.940 54.000 AVERAGE
2 2926.667 -0.746 33.387 32.640 -21.360 54.000 AVERAGE
3 4995.000 5.290 25.774 31.064 -22.936 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer :

Marlin

Site : AC2

Time : 2008/01/23 - 11:40

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : BBHA9120D_496(1-18GHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)

100.0—)

90,0

S0.0-

FO.0-

60,0

S0.0-

LevelidBudm)

40,0

30,0

20.0-

10,0

0.0

1000.000

T
Z000.000

T
000,000

T T
<000.000  S000.000

Frequency (MHz)

T
10000, oo

15000.00

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 5562.000 5.290 50.600 55.890 -18.080 73.970 PEAK
2 6212.000 8.676 54.300 62.976 -10.994 73.970 PEAK
3l 10602.000 11.259 51.200 62.459 -11.511 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
, means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

2. "mxn
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Report No :

076S041-RF-US-P09V01

Engineer : Marlin

Site : AC3 (3m Semi-Anechoic Chamber)

Time : 2008/01/23 - 11:42

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : BBHA9120D_496(1-18GHz) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)

100.0—)

90,0

S0.0-

FO.0-

60,0

S0.0-

LevelidBudm)

40,0

30,0

20.0-

10,0

0.0
1000.000

T
Z000.000

T
000,000

T T
<000.000  S000.000

Frequency (MHz)

T
10000, oo

15000.00

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
11 * 5562.000 5.290 41.300 46.590 -7.380 53.970 AVERAGE
2 6212.000 8.676 42.200 50.876 -3.094 53.970 AVERAGE
3 10602.000 11.259 40.100 51.359 -2.611 53.970 AVERAGE

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Marlin

Site : AC3 (3m Semi-Anechoic Chamber)

Time : 2008/01/23 - 11:43

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : BBHA9120D_496(1-18GHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)

100.0—)

90,0

S0.0-

FO.0-

60,0

S0.0-

LevelidBudm)

40,0

30,0

20.0-

10,0

0.0
1000.000

T
Z000.000

T
000,000

T T
<000.000  S000.000

Frequency (MHz)

T
10000, oo

15000.00

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 5560.000 5.270 48.600 53.870 -20.100 73.970 PEAK
2 6211.000 8.639 53.600 62.239 -11.731 73.970 PEAK
3l 10602.000 11.259 52.400 63.659 -10.311 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Marlin

Site : AC3 (3m Semi-Anechoic Chamber)

Time : 2008/01/23 - 11:44

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : BBHA9120D_496(1-18GHz) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5300MHz)

100.0—)

90,0

S0.0-

FO.0-

60,0

S0.0-

LevelidBudm)

40,0

30,0

20.0-

10,0

0.0
1000.000

T
Z000.000

T
000,000

T T
<000.000  S000.000

Frequency (MHz)

T
10000, oo

15000.00

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
11 * 5560.000 5.270 43.100 48.370 -5.600 53.970 AVERAGE
2 6211.000 8.639 41.000 49.639 -4.331 53.970 AVERAGE
3 10602.000 11.259 39.800 51.059 -2.911 53.970 AVERAGE

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/12 - 20:44

Limit : FCC_B_(Above_1G) 3M_PK Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter Probe : 9120D_(1G-18G) - HORIZONTAL
Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5320MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

00-
1000000 2000000 3000000 40000000 5000.000

Joooioon =m0 10000.000 1800000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1368.333 -6.317 46.200 39.883 -34.117 74.000 PEAK
2 1850.000 -4.940 41.851 36.911 -37.089 74.000 PEAK
3] * 2388.333 -1.664 42.615 40.952 -33.048 74.000 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/12 - 20:44

Limit : FCC_B_(Above_1G) 3M_AV Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by Super 802.11a (5320MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

00-
1000000 2000000 3000000 40000000 5000.000

Joooioon =m0 10000.000 1800000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1368.333 -6.317 33.477 27.160 -26.840 54.000 AVERAGE
2 1850.000 -4.940 28.125 23.185 -30.815 54.000 AVERAGE
3] 2388.333 -1.664 29.123 27.460 -26.540 54.000 AVERAGE

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2 Time : 2007/07/12 - 20:47

Limit : FCC_B_(Above_1G) 3M_PK Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz Note : Mode 2: Transmit by Super 802.11a (5320MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

00-
1000000 2000000 3000000 40000000 5000.000

Joooioon =m0 10000.000 1800000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1368.333 -6.317 51.995 45.678 -28.322 74.000 PEAK
2| * 2388.333 -1.664 48.883 47.220 -26.780 74.000 PEAK
3 3323.333 -0.303 45.218 44.915 -29.085 74.000 PEAK

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

076S041-RF-US-P09V01

Engineer : Johnwang

Site : AC-2

Time : 2007/07/12 - 20:47

Limit : FCC_B_(Above_1G) _3M_AV

Margin : 0

EUT : Wireless-AG (108MBPS) Network USB Adapter

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 2: Transmit by Super 802.11a (5320MHz)

100.0—

Q00—

S0.0—

00—

GO0

SO0

Level(dBuVin)

400

S0.0—

2000

1000

o.o-|

1000000

2000000

3000000

4000000

5000000

Frequency (Hz)

10000000

1800000

Frequency

Correct Factor

Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 1368.333 -6.317 39.379 33.062 -20.938 54.000 AVERAGE
2| 2388.333 -1.664 37.283 35.620 -18.380 54.000 AVERAGE
3 3323.333 -0.303 32.371 32.068 -21.932 54.000 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "mxn

, means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 111 of 183




[ ]
QU |eTeK Report No :  076S041-RF-US-P09V01

4.7. Test Photograph
Test Mode: Mode 1: Transmit by 802.11a

Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 1: Transmit by 802.11a
Description: Back View of Radiated Test for Under 1GHz
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QU |eTeK Report No :  076S041-RF-US-P09V01

Test Mode: Mode 1: Transmit by 802.11a
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 1: Transmit by 802.11a
Description: Back View of Radiated Test for Above 1GHz
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QU |eTeK Report No :  076S041-RF-US-P09V01

Test Mode: Mode 2: Transmit by Super 802.11a
Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 2: Transmit by Super 802.11a
Description: Back View of Radiated Test for Under 1GHz
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QU |eTeK Report No :  076S041-RF-US-P09V01

Test Mode: Mode 2: Transmit by Super 802.11a
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 2: Transmit by Super 802.11a
Description: Back View of Radiated Test for Above 1GHz
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QU |eTeK Report No :  076S041-RF-US-P09V01

5. 26dBc Occupied Bandwidth

5.1. Test Equipment

26dBc Occupied Bandwidth / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

5.2. Test Setup

Spectrum Analyzer

i I_I
11 go = EUT

Non-Conducted
Table

= (Ground Reference Plang <t

5.3. Limit

N/A

5.4. Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002

» Use a RBW = approximately 1% of the emission bandwidth.

* Set the VBW > RBW

» Use a peak detector.

* Do not use the Max Hold function. Rather, use the view button to capture the emission.

» Measure the maximum width of the emission that is 26 dB down from the peak of the
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QU |eTeK Report No :  076S041-RF-US-P09V01

emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

5.5. Uncertainty

The measurement uncertainty is defined as + 100 Hz
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QU |eTeK Report No :  076S041-RF-US-P09V01

5.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |26dBc Occupied Bandwidth
Test Site : |AC-3
Test Mode : [IMode 1: Transmit by 802.11a
Measurement , .
Frequency Required Limit
Channel No. Level Result
(MHz) (MHz)
(MHz)
01 5180 21.308 N/A N/A
02 5200 21.274 N/A N/A
04 5240 21.635 N/A N/A

Channel 01 (5180MHz)

4 Agilent L |Freq/ Channel

Center Freq

Ch Freq 5.18 GHz Trig Free | o eonanng Ghz

Occupied Bandwidth _-

Center 5.180000000 GHz Start Freq
51558006 GHz

#Atten 10 dB

Stop Freq
ﬁ.\4',.r-A,*-‘..n'lg.l.f'LlIr"'-rﬁ‘Ir. a"'a""-"Illl"l""."""l"ll"'“-.-'? D.2a5R0088 GHz

} I.l
_}I-.‘ill'l.‘lJ I.'

e CF Step
il MY e 5.0BB8A060 MHz
|J'|r-‘1_|‘|'|,|‘|_r'J llflllhrrllqh | r m Man

Freq Offset
my 0.00000000 Hz

#BH 1 MHz

- - __ Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.3709 MHz % dB

Transmit Freq Error  -81.1¢
% dB Bandwidth

File Operation Status. A:\STATE232.5TA file saved
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Channel 02 (5200MHz)

% Agilent L Freq/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C 2AB00GH GHz

Decupied Bandwidth I
Center 5.200000000 GHz Start Freq
5.175600008 GHz

#Htten 16 dB

1 - Stop Freqg
ﬁlzﬁ,,nl,t.zer.r~;--,-.n,1,.-*-..4*»-..«.,,.-.;' .-.,.1,-q> 5.22560000 GHz
r11 | "] 'J" . CF Step
o W 1 f“‘,ﬂ ey 500000000 Mz
.J"p".'f'n"ll"l = AR - iy el Auto Man
Freq Offset

0.800ROERE Hz

#UBH 1 MHz
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.3829 MHz ®dB -

Transmit Freq Error

% dB Bandwuidth
File Operation $tatus. A: REH233.GIF file saved

Channel 04 (5240MHz)

- Agilent L Freg/Channel

|
Ch Freq 5.24 GHz Trig Free| ¢ Gonter fred

Decupied Bandwidth I
Center 5.240000000 GHz Start Freq
5.21560080 GHz
#Atten 10 dB
1 Stop Freqg
?Hr.~:-~;~..h..,n.~r..-up.,.,r -n+,u-1~ﬁ.¢r-*rﬁ 5265680008 GHz
J..ﬂw'f‘ullh r”' M T_ CF Step
" p At v Wi m 500000000 MHz
||| "lll‘fqﬂlql"ll ¥ - Jhl 'n'rlf'-"‘l{"u Auto Man
Freq Offset
B.0ARGAAEE Hz
#WBH 1 MHz

. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.5323 MHz % dB

Transmit Freq Error
% dB Bandwuidth

File Operation $tatus, A:\SCREN234.GIF file saved

Page: 119 of 183



Quielek

Report No : 076S041-RF-US-P0O9V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : 126dBc Occupied Bandwidth
Test Site : |AC-3
Test Mode Mode 1: Transmit by 802.11a
Measurement , o
Frequency Required Limit
Channel No. Level Result
(MHz) (MHz)
(MHz)
05 5260 21.511 N/A N/A
06 5280 21.650 N/A N/A
08 5320 22.557 N/A N/A
Channel 05 (5260MHz)
% Agilent L [Freg/Channel
Ch Freq 5.6 GHz Trig Free| ¢ Gonier fred
Decupied Bandwidth _- —
Center 5.260000000 GHz Start Freq
5.23500000 GHz
#Atten 16 dB Stop Freg
i AR 5.28500080 GHz
. | —
f j.‘ r|,.d‘l,1” l"‘"l'i"l (I— . CF S tep
l|I,Hr'l,;,h.u-{ N d'l\rn'.,-p..Ih,u.rﬂo._lh el 5.0R0E0H060 MHz
.+]-.h||.\'.a|1|‘-1'1\"!‘ "1'1,1|-.. iy IILII"".IIHIT‘|I'|||'r"' Auto Man
Freq Offset
= 0.00000000 Hz
10 kHz #JBH 1 MHz —
; ] Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.5242 M % dB

Transmit Freq Error
% dB Bandwuidth

File Operation 5tatus, A:\SCREW235.GIF file saved
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Channel 06 (5280MHz)

% Agilent L Freq/Channel

Center Freq

Ch Freq 5.28 GHz Trig Free C 23000000 GHz

Decupied Bandwidth I
Center 5.280000000 GHz 52535%%%% @Frqu
o z
#Atten 16 dB Stop Freq
T?'“'I.rr'1'f‘\f*"I'w-‘~"".'rf-,--"-H-'Wa“u‘*‘n‘w’""tWﬂﬁﬂl’ 538508000 GHz
l J'JllF Ih‘-!_, uh rIIJ ?—wﬂ 1 5 @@@@@c@%ghip
o il
Pt r'l'JWWH Auto Man
Freq Offset

0.800ROERE Hz
#VBHW 1 MHz

. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.6683 MHz ®dB -

Transmit Freq Error kHz

% dB Bandwuidth
File Operation $tatus. A: REH236.GIF file saved

Channel 08 (5320MHz)

- Agilent L Freg/Channel
|
Ch Freq 532 GHz Trig Free| ¢ Conier fred
Decupied Bandwidth I
Center 5.320000000 GHz Start Freq
5.29560080 GHz
#Atten 10 dB
1 Stop Freqg
bk Yl AT 5.34500060 GHz
|"-J ;
M,?]..n,l, t iy ""'h CF Step
‘.,.»mln* ' i, A 5.00000000 MHz
p.,u ||[JW“ 4,1 ""I ﬂhwm\‘ Auto Man
] [
Freq Offset
#WBH 1 MHz 1. ;
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.4289 MHz % dB

Transmit Freq Error
% dB Bandwuidth

File Operation $tatus, A:\SCREN237.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : 126dBc Occupied Bandwidth
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Measurement , o
Frequency Required Limit
Channel No. Level Result
(MHz) (MHz)
(MHz)
02 5200 43.972 N/A N/A
03 5220 43.082 N/A N/A

Channel 02 (5200MHz)

# Agilent L |Freq/ Channel

Center Freq

Ch Freq 5.2 GHz Trig Free| o onnap000 Gz

Occupied Bandwidth _-
Center 5.200000000 GHz Start Freq

5.15080086 GHz

#Atten 10 dB

Stop Freq
91-..-ﬂ.1\'f-a¢.-‘xi.I'v'r'--|IJ-rw—--*ﬂ-rm-ra-w-.? 5.25000000 GHz
| |

n A
AL I.'
Ir‘q“""-"“ ,\.lj ']

p
f F '|-r1'+|I|"'i""'|"'lﬂ||"J L'
i

1
l\lﬁ, A
p‘l‘\l h ‘||l'|r ‘1

CF Ste
F"Fﬂﬁ[! "lllihl'l" " i

W 100000000 Mz
Ny Auto Man

Freq Offset
060000080 Hz

#BH 1 MHz

- . . = : Signal Track
Occupied Bandwidth Occ BW Z Pur LRy O oif

32.9445 MHz % dB

Transmit Freq Error 1k

% dB Bandwuidth M
File Operation Status, A:\SCREN241.GIF file saved
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Channel 03 (5220MHz)

= Agilent L |Freq/thanne|

Center Freq

Ch Freq 5.22 GHz Trig Free C 22000000 GHz
Decupied Bandwidth _- —
Center 5.220000000 GHz Start Freq
517000080 GHz

#Atten 10 dB
. 1. - Stop Freq
D A bt Ll 5.27600000 GHz

H

e IS =
Al i “MII' I.|l,||'.||l r’-l,l b r,rl " CF Step
u ,.1.|,¢».-|','IJ_.-,1||F|('|.Ir 3 Yy P‘P"M""‘"u'l L 16.06000088 MHz
{L-.ﬂ'?-‘ ¥ il IIHI"H'\I' m Man
Freq Offset
000000800 Hz
z #U/BH 1 MHz : —
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

32.9787 MHz % dB

Transmit Freq Error 4
% dB Bandwidth

File Operation Status. A: REH242.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : 126dBc Occupied Bandwidth
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Measurement , o
Frequency Required Limit
Channel No. Level Result
(MHz) (MHz)
(MHz)
06 5280 43.916 N/A N/A
07 5300 44 877 N/A N/A
08 5320 42.743 N/A N/A

Channel 06 (5280MHz)

25 Agilent L |Freq/ Channel

Ch Freq 5.8 GHz Trig Free| ¢ Somier ' red

Occupied Bandwidth

Center 5.280000000 GH=z Start Freq
5.23000000 GHz

. _ Stop Freqg

kA i 533080060 GHz
';i' e

mun"'*ﬂf"*i"“""'IIJ : CF Step

ke N 10.0000000 MHz

B! Ao Man

Freq Offset
0.00000000 Hz
#UBH 1 MHz ——
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

33.0644 MHz % dB

Transmit Freq Error  -11./
¥ dB Bandwidth 43

File Operation 5tatus, A:\SCREH243.GIF file saved
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Channel 07 (5300MHz)

3 Agilent L Freq/Channel
Ch Freq 5.3 GHz Trig Free| ¢ Sonier fred
Decupied Bandwidth I
Center 5.300000000 GHz Start Freq
5.25000000 GHz
#Atten 10 dB
1 : Stop Freqg
?Lﬁ.‘..-fﬂ l1_.i-!‘ﬁ'r|lphﬁ..|‘f#,’|ll..‘1-.1| 'IL..,L_J'rN'l# 5 . 3 5 @ @ @ @ @ @ G H z
1
A
A—— CF Step
10.0068080 MHz
I Auto Man
Freq Offset

0.800ROERE Hz

z #UBH 1 MHz .
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

33.1108 MHz % dB

Transmit Freq Error

¥ dB Bandwidth 44
File Operation Status, A:\SCREN244.GIF file saved

Channel 08 (5320MHz)

- Agilent L Freq/Channel

e
Ch Freq 5.32 GHz Trig Free| ¢ Conier fred

Decupied Bandwidth I
Center 5.320000000 GHz Start Freq
5.27000008 GHz
#Htten 16 dB
¢v—-\;’~'r~f|..1 Frpbn bt Mot ki Stop Freq
] g ® 5.37060060 GHz
> it '

i CF Step
OTINT T 19.0000008 MHz
(ALE Auto Man
Freq Offset

0.800ROERE Hz

z #UBH 1 MHz
. . . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

32.9985 MHz % dB

Transmit Freq Error

% dB Bandwuidth
File Operation $tatus. A: REH245.GIF file saved

Page: 125 of 183



[ ]
QU |eTeK Report No :  076S041-RF-US-P09V01

6. Power Output
6.1. Test Equipment

Power Output / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

6.2. Test Setup

Spectrum Analyzer

T oo EUT

Non-Conducted
Table

“p (Ground Reference Plane <t

6.3. Limit

(1) For the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 50 mW or 4 dBm +
10log B, where B is the 26 dB emission bandwidth in MHz. If transmitting antenna
of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi.

(2) For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted
output power over the frequency bands of operation shall not exceed the lesser of
250 mW or 11 dBm + 10log B, where B is the 26 dB emission bandwidth in
megahertz. If transmitting antenna of directional gain greater than 6 dBi are used,
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the maximum conducted output power shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.825 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log
B, where B is the 26 dB emission bandwidth in MHz. If transmitting antenna of
directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna
exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band
may employ transmitting antennas with directional gain up to 23 dBi without any
corresponding reduction in the transmitter peak output power. For fixed,
point-to-point U-NII transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in peak transmitter power for each 1 dB of antenna
gain in excess of 23 dBi would be required.

6.4. Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002

Power output measurement allowed per Section 15.247(b)(3).

In the following, “T” is the transmission pulse duration over which the transmitter is on

and transmitting at its maximum power control level. Measurements are performed with

a spectrum analyzer. Three methods are provided to accommodate measurement
limitations of the spectrum analyzer depending on signal parameters. Set resolution
bandwidth (RBW) = 1 MHz. Set span to encompass the entire emission bandwidth

(EBW) of the signal. Use automatic setting for analyzer sweep time.

As “T” = sweep time, the test procedure will be used as following:

1. Set span to encompass the entire emission bandwidth (EBW) of the signal.

2. Set RBW = 1 MHz.

3. Set VBW = 3 MHz.

4. Use sample detector mode if bin width (i.e., span/number of points in spectrum
display) < 0.5 RBW. Otherwise use peak detector mode.

5. Use a video trigger with the trigger level set to enable triggering only on full power
pulses. Transmitter must operate at full control power for entire sweep of every sweep.
If the device transmits continuously, with no off intervals or reduced power intervals,
the trigger may be set to “free run”.

6. Trace average 100 traces in power averaging mode.

7. Compute power by integrating the spectrum across the 26 dB EBW of the signal. The
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integration can be performed using the spectrum analyzer’s band power measurement
function with band limits set equal to the EBW band edges or by summing power
levels in each 1 MHz band in linear power terms. The 1 MHz band power levels to

be summed can be obtained by averaging, in linear power terms, power levels in each

frequency bin across the 1 MHz.
6.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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6.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Power Output

Test Site : |AC-3

Test Mode : [IMode 1: Transmit by 802.11a

Add an 10dB Attenuator

Channel No. | Frequency | Reading Measurement | Required Limit | Result
(MHz) Level Power (dBm)
(dBm) (dBm)
17 or Pass
01 5180.00 1.82 11.82
4dBm+10log B
17 or Pass
02 5200.00 2.21 12.21
4dBm+10log B
17 or Pass
04 5240.00 2.83 12.83
4dBm+10log B

Note: where B is the 26 dB emission bandwidth in MHz.

Channel 01 (5180MHz)

4 Agilent |Freq/ Channel

Center Freq

Ch Freq 513 GHz Trig Free| o [aoap000 Gz

Channel Power 3 -

Center 5.180000000 GHz Start Freq
51550008 GHz

Stop Freq
5.20508088 GHz

AIH“"JI"‘H'M lnv’h'" Iﬂ P'wr#ﬂ] }‘rrf iy ﬁ'f.l
H l \ ullliu'.h 5_@@@@[5 @F@@s trﬂ;

f fl\f"~,H‘r'”L‘l‘“lj‘ﬁ'hH,r'W{ S
Freq Offset

GHz i 0.00000000 Hz

#VBH 3 MHz

Signal Track
Channel Power Power Spectral Density (|} 0ff

1.82 dBm /25.0000 MHz -72.16 dBm/Hz

File Operation Status, A:\SCREN322.GIF file saved
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Channel 02 (5200MHz)

- Agilent Freq/Channel
|
Ch Freq 5.2 GHz Trig Free| ¢ Genter fred
Channel Pawer Auerages: 100 B
Center 5.200000000 GHz Start Freq
517560000 GHz
Stop Freqg
5.22560080 GHz
CF Step
S.Aa06a080 MHz
Auto Man
¥
Freq Offset

0.800ROERE Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

2.21 dBm /25.0000 MHz -/1.77 dBm/Hz

File Operation $tatus, A:\SCREN223.GIF file saved

Channel 04 (5240MHz)

% Agilent Freq/Channel
]
Ch Freq 5.4 GHz Trig Free| ¢ Gonter fred
Channel Power ]
Center 5.240000000 GHz Start Freq
5.21560080 GHz
Stop Freqg
5.26560080 GHz
CF Step
S.Aa06a080 MHz
Auto Man
Freq Offset

0.800ROERE Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

2.83 dBm /25.0000 MHz -71.15 dBm/Hz

File Operation $tatus, A:\SCREN324.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Power Output

Test Site : |AC-3

Test Mode : [Mode 1: Transmit by 802.11a

Add an 10dB Attenuator
Channel No. | Frequency | Reading Measurement | Required Limit | Result
(MHz) Level Power (dBm)
(dBm) (dBm)
24 or Pass
05 5260.00 4.40 14.40
11dBm+10log B
24 or Pass
06 5280.00 4.26 14.26
11dBm+10log B
24 or Pass
08 5320.00 4.33 14.33
11dBm+10log B

Note: where B is the 26 dB emission bandwidth in MHz.

Channel 05 (5260MHz)

% Agilent |Freq/ Channel

Center Freq
526000000 GHz

Ch Freq 5.26 GHz Trig Free

Channel Power

Center 5.260000000 GHz StartFreq
5.23500000 GHz

Stop Freqg
E.25500008 GHz

CF Step
C.00R0888 MHz
. Auto Man
e

Freq Offset
yime 000000060 Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

4.40 dBm /25.0000 MHz -69.58 dBm/Hz

File Operation 5tatus, A:\SCREW329.GIF file saved
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Channel 06 (5280MHz)

- Agilent Freq/Channel
]
Ch Freq 5.8 GHz Trig Free| ¢ Gonter fred
Channel Pawer Auerages: 100 B
Center 5.280000000 GHz Start Freq
5.25500080 GHz
Stop Freqg
530568080 GHz
CF Step
S.Aa06a080 MHz
Auto Man
Freq Offset

- : i 0.00000000 Hz

LCenter 5

#F S “II_II El H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

4.26 dBm /25.0000 MHz -69.72 dBm/Hz

File Operation $tatus, A:\SCREN228.GIF file saved

Channel 08 (5320MHz)

% Agilent Freq/Channel

A
Ch Freq 5.32 GHz Trig Free| ¢ Conier fred

Channel Pawer B
Center 5.320000000 GHz Start Freq
5.29500008 GHz
= 3 Stop Freqg
el 5.34500000 GHz
w‘u‘*""“"n“"r‘ﬂ””“f"uw i W# ﬂ"%ﬂ

|I| x I ' 5 @@@@@C@F@éshi"
pd L . z
'r' M,,.Jﬂﬂ.f.ﬂ#ﬂ_l:u.?-fﬂ-'\ Ml \ Auto Man
Freq Offset

0.800ROERE Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

4.33 dBm /25.0000 MHz -69.65 dBm/Hz

File Operation $tatus, A:\SCREN227.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Power Output

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Add an 10dB Attenuator
Channel No. | Frequency | Reading Measurement | Required Limit | Result
(MHz) Level Power (dBm)
(dBm) (dBm)
17 or Pass
02 5200.00 3.56 13.56
4dBm+10log B
17 or Pass
03 5220.00 4.91 14.91
4dBm+10log B

Note: where B is the 26 dB emission bandwidth in MHz.

Channel 02 (5200MHz)

- Agilent |Freq/ Channel

Ch Freq 5.2 BHz Trig Free SSEg@t;@rL«J@FrGig

Channel Power

Center 5.200000000 GH=z Start Freq
5.15000009 GHz

Stop Freqg
E.25000008 GHz

CF Step
16.0000088 MHz
Auto Man

P
i M‘W‘w [ ’ \ qLI'I\FM'{

Freq Offset
N 0.00080088 Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

3.56 dBm /50.0000 MHz -73.43 dBm/Hz

File Operation 5tatus, A:\SCREHW336.GIF file saved
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Channel 03 (5220MHz)

- Agilent |Freq/ Channel

Ch Freq 522 GHz Trig Free| ¢ Somier ' red

Channel Power Hverages -

Center 5.220000000 GHz StartFreq
517000000 GHz

Stop Freqg
E.27000008 GHz

CF Step
16.0000088 MHz
Auto Man

i H“ \' ﬁi ‘r‘1I|Frf|""*|,ra,~*¢qhq-'| *"Ij-;.l|
i ﬂ!!"*l'lf'l” ! i | 4Il\iiﬂrlul.!.- L
. P i

Freq Offset

e (.00000000 Hz
#VBH 3 MHz —

Signal Track
Channel Power Power Spectral Density [J} 0ff

491 dBm /50.0000 MHz -/2.08 dBm/Hz

File Operation 5tatus, A:\SCREHW337.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Power Output

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Add an 10dB Attenuator
Channel No. | Frequency | Reading Measurement | Required Limit | Result
(MHz) Level Power (dBm)
(dBm) (dBm)
24 or
06 5280.00 6.09 16.09 Pass
11dBm+10log B
24 or
07 5300.00 5.64 15.64 Pass
11dBm+10log B
24 or
08 5320.00 5.49 15.49 Pass
11dBm+10log B

Note: where B is the 26 dB emission bandwidth in MHz.

Channel 06 (5280MHz)

- Agilent |Freq/ Channel

Center Freq

Ch Freq 5.28 GHz Trig Free | o seon0000 GHz

Channel Power

Center 5.280000000 GH=z Start Freq
5.23000000 GHz

Stop Freqg
5.33000008 GHz

FT'IWFT "'\"|“']*"T‘fl’*"«nﬂmﬁ'n

il I
ilhle’nh ""'1|" Mﬁh,‘ﬂ'tlﬁlll."w Lf‘"\.‘l’ﬁl‘ ' "I Wh "H\%"‘fﬁwlh '
| #UBH 3 MHz

CF Step

. 16.06000088 MHz
Wi R
Freq Offset

N 000000068 Hz

Signal Track
Channel Power Power Spectral Density [J} 0ff

6.09 dBm /50.0000 MHz -78.99 dBm/Hz

File Operation 5tatus, A:\SCREHW338.GIF file saved
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Channel 07 (5300MHz)

- Agilent Freq/Channel

|
Ch Freq 5.3 GHz Trig Free| ¢ Sonier fred

Channel Pawer Auerages: 100 B
Center 5.300000000 GHz Start Freq
5.25000000 GHz
Stop Freqg
™" " 535086086 GHz
qulwnﬁ iw iid i Y '¢Tllif +

Wi i g7 siige
'ﬂlf I\I ‘\I,I’p\ hi 10.0000000 MHz
J Auto Man
Freq Offset

0.800ROERE Hz

“II_IIE:H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

5.64 dBm /50.0000 MHz -71.35 dBm/Hz

File Operation $tatus, A:\SCREN229.GIF file saved

Channel 08 (5320MHz)

- Agilent Freq/Channel

Ch Freq 532 GHz Trig Free | ¢ Somarr g

Channel Pawer Auerages: 100 B

Center 5.320000000 GHz StartFreq
5.27000000 GHz

Stop Freqg
5.37000008 GHz

CF Step
16.0000088 MHz
,.‘ Auto Man

||'*(“| ﬂ'ﬂm"‘ -*4||H i "1-’“||'hwﬂi i
| A}.JF"'HM ]

Freq Offset
- 7 B GH= e 0.00000000 Hz

LCenter 5

#F ) “II_II El H El MHE

Signal Track
Channel Power Power Spectral Density [J} 0ff

5.49 dBm /50.0000 MHz -71.49 dBm/Hz

File Operation $tatus, A:\SCREN240.GIF file saved
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7. Peak Power Spectral Density

7.1. Test Equipment

Peak Power Spectral Density / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

7.2. Test Setup

Spectrum Analyzer

=
oo = EUT

\
S
| 23

Non-Conducted
Table

“=p (round Reference Plane <t

7.3. Limit

1. For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4
dBm in any 1 - MHz band. If transmitting antenna of directional gain greater than 6
dBi are used, the peak power spectral density shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi.

2. Forthe band 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak power spectral
density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antenna of
directional gain greater than 6 dBi are used, the peak power spectral density shall be
reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

3. Forthe band 5.725-5.825 GHz, the peak power spectral density shall not exceed
17 dBm in any 1 - MHz band. If transmitting antenna of directional gain greater than 6
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7.4.

7.5.

dBi are used, the peak power spectral density shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antennas with directional gain
up to 23 dBi without any corresponding reduction in the peak power spectral density.
For fixed, point-to-point U-NII transmitters that employ a directional antenna gain
greater than 23 dBi, a 1 dB reduction in peak power spectral density for each 1 dB of
antenna gain in excess of 23 dBi would be required.

Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002

Use peak detector mode and max hold. Set RBW= 1MHz* and VBW > 1 MHz. The PPSD is
the highest level found across the emission in any 1-MHz band.

Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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7.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter

Test Item . |Peak Power Spectral Density

Test Site : |AC-3

Test Mode : [IMode 1: Transmit by 802.11a

Frequency | Power Spectral Density Limit
Channel Result
(MHz) (dBm/1MHz) (dBm/1MHz)

01 5180 3.51 4 Pass
02 5200 3.83 4 Pass
04 5240 3.66 4 Pass

Figure Channel 01 (5180MHz)
- Agilent | Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

5.182460000 GHz Mkr 5 CF
3.51 dBm

Hz More

1of 2

MHz #UBH 1 MHz

File Operation Status, A:\SCREN460.GIF file saved
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Figure Channel 02 (5200MHz)
i Agilent Peak Search

Atten 1B i Next Peak

i A
PP R Toregy T ¥ R Y U | -.nu--;"--‘-m\'u?wu AN ANy Ne}(t Pk nght
ottt ARt A bbb, MR R L "
Next Pk Left

Min Search

Pk-Pk Search
E£if:
. |Marker
5204120000 GHz Mkr 5 CF
3 dBm
z More
| 1 of 2

#Res BH 1 #YBH 1 MHz Sweep 500 n pts)

File Operation Status, A:\SCREN461.GIF file saved

Figure Channel 04 (524MHz)
# Agilent Peak Search

Atten 1B Next Peak

> Next Pk Right

.__;_.\...-.-Lt-".-<‘.q\...-,--.a-'u.\-'-—-u~_-.q“.-.v-u,u,.tmﬂ"a'-.-'nl.4-'\."-'-.-._r..?n.--«.-.'Lu.u_.u_.‘._.‘._.l__
N

Next Pk Left

Min Search

Pk-Pk Search
Marker
5.244120000 GHz Mkr 5 CF
dBm
5Hz More
1 of 2

$UBH 1 MHz

File Operation Status, A:\SCREN462.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Peak Power Spectral Density
Test Site : |AC-3
Test Mode : [Mode 1: Transmit by 802.11a
Frequency | Power Spectral Densit Limit
Channel A M e W m Result
(MHz) (dBm/1MHz) (dBm/1MHz)
05 5260 6.89 11 Pass
06 5280 7.16 11 Pass
08 5320 714 11 Pass
Figure Channel 05 (5260MHz)
¥ Agilent | Peak Search
Atten 30 dB Next Peak
» L T ,._.rm,-.._,_.,-..|-.L»1:?«J..-i..-L.._r.-.-a,..-..<'»._..._,._.~_,_.,__l_.'_ln- Next Pk Ri g ht
Next Pk Left
Min Search

Pk-Pk Search

£
. |Marker
. |5.262580000 GHz Mt 5 CF
5.89 dBm —
* 1 of 2

{1 MHz #WBH 1 MHz
File Operation $tatus, A:\SCRENOO7.GIF file saved
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Figure Channel 06 (5280MHz)

4 Agilent Peak Search
Hext Peak
1
,_,.-...m'-=.'-l-—-.-~‘I"l'--_-uv-h'-'-*-u'=-"-'--1-"-4.-?\1.o--*-'-"-*-'-'-j)'"‘*""'—"»-"-'"‘-l"-—-'-l-«b—‘.-h_ 4y N ex t P k R | g h t
Next Pk Left

Min Search

Pk-Pk Search

s |5.282670000 GHz Mkr 3 CF
7.16 dBnm -

280 00 BHz ore

1of 2

#YBH 1 MHz

File Operation Status, A:\SCRENGGB.GIF file saved

Figure Channel 08 (5320MHz)
i Agilent Peak Search

Next Peak
wm-huu_mf:? b, Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

s |5.322750000 GHz

More

#UBW 1 MHz 1of 2

File Operation Status, A:\SCRENGGI.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter

Test Item . |Peak Power Spectral Density

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Channel Frequency | Power Spectral Density Limit Result
(MHz) (dBm/1MHz) (dBm/1MHz)

02 5200 2.84 4 Pass
03 5220 2.89 4 Pass
04 5240 3.32 4 Pass

Figure Channel 02 (5200MHz)
¥ Agilent | Peak Search

Atten 30 dB ¢ Next Peak
Mext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

5.203920000 GHz Mkr 5 CF
2.84 dBm

Hz More

1of2

| 1 MHz #YBW 1 MHz

File Operation Status. A:\SCREN464.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Figure Channel 03 (5220MHz)
4 Agilent Peak Search

Next Peak

HNext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

. [Marker
sp 1'5.215170000 GHz Mkr 5 CF
2.89 dBm
5220 Hz More
1 of 2

#UBKW 1 MHz : .
File Operation $tatus, A:\SCREN465.6GIF file saved

Figure Channel 04 (5240MHz)
- Agilent Peak Search

Next Peak
HNext Pk Right
Next Pk Left

Min Search

Pk-Pk Search

5.230670000 GHz Mkr 5 CF
3.32 dBm

Hz an 56 Mz More

Sween CHE 1 e lofe

#UBKW 1 MHz
File Operation $tatus, A:\SCREN463.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter

Test Item . |Peak Power Spectral Density

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Channel Frequency | Power Spectral Density Limit Result
(MHz) (dBm/1MHz) (dBm/1MHz)

05 5260 5.15 11 Pass
06 5280 6.25 11 Pass
08 5320 6.16 11 Pass

Figure Channel 05 (5260MHz)
¥ Agilent | Peak Search

Atten 30 dB ! Next Peak

1
T SN JP, [ S N Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
G.255250000 GHz Mkr 3 CF
5.15 dBm
GHz More
) 1 of 2

#UBH 1 MHz

File Operation Status. A:\SCREN433.GIF file saved
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Figure Channel 06 (5280MHz)
- Agilent

Atten 48 dB

"'-’\'\,.-"'""‘""'"L"“"'r'L""""",'—""—""-'--" .

Marker
sep |5.277330000 GHz
6.25 dBm

WEH 1 MHz #
ile Operation Status, A:\SCREN187.GIF file saved

Figure Channel 08 (5320MHz)
% Agilent

Atten 48 4B

T T .—-|""."l.,,r._I'._I.-J'-,l-\ia?l_.d'.' I"'l"'r"""""""."-'-"'“"th‘u\WL-.HL

s |5.315250000 GHz
6.16 dBm
Hz

UBH 1 MHz

Peak Search

Next Peak

HNext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5> CF

More
1of 2

Peak Search

Next Peak

HNext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1af 2

File Operation Status, A:\SCREN189.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

8. Peak Excursion
8.1. Test Equipment

Peak Excursion / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

8.2. Test Setup

Spectrum Analyzer

S| |
oo = EUT

]
!

Non-Conducted
Table

“=p (round Reference Plane <t

8.3. Limit

The ratio of the peak excursion of the modulation envelope (measured using a peak
hold function) to the maximum conducted output power (measured as specified
above) shall not exceed 13 dB across any 1 MHz bandwidth or the emission
bandwidth whichever is less.

8.4. Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002
Set the spectrum analyzer span to view the entire emission bandwidth. The largest
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QU |eTeK Report No :  076S041-RF-US-P09V01

8.5.

difference between the following two traces must be < 13 dB for all frequencies
across the emission bandwidth. Submit a plot.

1st Trace:

* Set RBW =1 MHz, VBW = 3 MHz with peak detector and maxhold settings.
2nd Trace:

» Set RBW =1 MHz, VBW = 10 Hz with peak detector and maxhold settings.
Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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Report No : 076S041-RF-US-P0O9V01

8.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Peak Excursion
Test Site : |AC-3
Test Mode : [IMode 1: Transmit by 802.11a
Frequency Peak Excursion Limit
Channel Result
(MHz) (dBm) (dBm)
01 5180 10.83 13 Pass
02 5200 10.22 13 Pass
04 5240 11.29 13 Pass
Figure Channel 01 (5180MHz)
3 Agilent | Marker >
Atten 20 dB Mkr 3 CF
I._.,..-;u'“‘#1u'-}-'v.'|ﬁh"‘l“"""r1'."""r‘.'-.*1‘-'r-.rt-'-..,.,.,.,,,;.p"-."\'*"*"."-'1"1‘n'r.'1'Mlfﬂ"l*.-"-I-'—.~"ﬂ";H,l,»r.“ Mkr 5 CF Step
M T 1_'___7_'__‘_“—_* !
| Jiﬂw —
h,l,.ﬁﬂ*-'u'w“ . Mkr 3> Start
Mkr » Stop
Mkr 4 > Span
£
e [Marker a W CF|

Sup

Hz

#UBW 18 Hz

1
''Ea Mkr » Ref Lvl

File Operation Status, A:\SCREN350.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Figure Channel 02 (5200MHz)

- Agilent Marker 5
Mkr 3 CF
1R
v1,,-,'.'.,\q,,'*1,b."L-J,y1'.~'r‘-.n»r".,MH-*Lf'.~.rw-,,.-,-., J-+-"'-@*.'rﬂ-’#r'u‘-ﬂ'r'.-*.,u'f. Mk, i, Mkr 5 CF Step

—— 11; lt&
| i
"'-. MWMI' 1 Mkr > Start

Mkr 5 Stop
Mkr 4 > Span
Marker a
Mkr » > CF
Swp 0.0 Hz °
-10.22 dB
— T Mkr 3 Ref Lvl
#WBH 18 Hz
Marker »
Atter ] 11.29 dB Mkr 5 CF
jﬁ:
Y A R vy o e, | TR RTI ,
1' ) ) Mkr » CF Step
. oo e p— o e ra— re—
Mkr 5 Start
Mkr 5 Stop
Mkr A » Span
£
1 Marker a Mkr 4 > CF
sp 0.0 Hz
-11.29 dB
2 Hz Mkr » Ref Lvl

' #VBH 16 Hz s}
e Operation Status. A:\SCREN353.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Peak Excursion
Test Site : |AC-3
Test Mode : [Mode 1: Transmit by 802.11a
Frequency Peak Excursion Limit
Channel Result
(MHz) (dBm) (dBm)
05 5260 11.45 13 Pass
06 5280 12.16 13 Pass
08 5320 11.58 13 Pass

Figure Channel 05 (5260MHz)

¥ Agilent | Marker »
a Mkrl
: -11.45 dB Mkr > CF

Mkr 3 CF Step
Mkr » Start

Mkr 5 Stop

Mkr 4 > Span

I
Marker a Mr 3 CF
Hz

- 1
-11.45 dB 1
Hz COEEllaE4  Mkr 5 Ref Lvl

| 1 MHz #\/BW 1@ Hz : s,

File Operation Status. A:\SCREM355.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Figure Channel 06 (5280MHz)

4 Agilent Marker »

Mkr 3 CF

Mkr 3 CF Step

Mkr » Start

Mkr » Stop

Mkr 4 > Span

Marker a

Mkr » > CF
Swp 0.0 Hz °

Mkr 3 Ref Lvi

Marker »

Mkr 3 CF

Mkr 3 CF Step

Mkr » Start

Mkr » Stop

Mkr 4 > Span

Mkr 5 5 CF

Mkr 3 Ref Lvi

W WUBH 10 Hz
File Operation $tatus, A:\SCREN359.GIF file saved
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Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Peak Excursion
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Frequency Peak Excursion Limit
Channel Result
(MHz) (dBm) (dBm)
02 5200 10.14 13 Pass
03 5220 10.89 13 Pass
Figure Channel 02(5200MHz)
- Agilent | Marker »
a Mkrl z
Mkr 3 CF
At ;,;-p.-11‘.-:.:_..-..»;\-.“.,1_.1 Mkr > CF Step
Mkr » Start
Mkr 5 Stop
Mkr 4 > Span
Mkr 5 > CF

#BW 18 Hz S

1
d HMkr 3 Ref Lvi

Operation Status. A:\SCREMN361.GIF file saved
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Figure Channel 03 (5220MHz)
5 Agilent

,-r-‘f' 4-.a--1,._..._..‘-_l‘_.,?%-4-p-.-.-..,,,.y-.\n'.ﬂlp-.r-._,“‘m | ‘J,,._.<-;,.-.n-.,-n,-'r.-.t.--‘.,l'.-,.~,-,l..l'l-,.,u,,..,.-L_._._‘,_‘_‘_

¥ 1
S T - S S o ——

—T

Marker a
sep 0.8 Hz

#UBW 18 Hz
ile Operation Status. A:\SCREW363.GIF file saved

| Marker »

Mkr 3 CF

Mkr 3 CF Step

Mkr » Start

Mkr » Stop

Mkr 4 > Span

|
Mkr 5 5 CF

1
d Mkr > Ref Lvi
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Report No : 076S041-RF-US-P0O9V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |Peak Excursion
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Frequency Peak Excursion Limit
Channel Result
(MHz) (dBm) (dBm)
06 5280 10.95 13 Pass
07 5300 10.33 13 Pass
08 5320 10.90 13 Pass
Figure Channel 06 (5280MHz)
- Agilent | Marker »
Atten 20 dB Mkr > CF
#I'-"l'i'|-..-.1u-r-"r‘"?!‘l"""‘-f-'f !-"'“*“‘"""""“'I.L..u-l"""‘"""""""'"'"""'""I"'”"“*‘""“"-‘*‘-""r.t—.{l Hkr 9 CF Step
ppm— =
i I,l"
et Mkr 5 Start
- I
Mkr » Stop
Mkr 4 > Span
Marker a
Mkr CF
Hz A
H= Mkr 3 Ref Lvl

|1

tHz #BW 18 Hz f ) pts)

File Operation Status. A:\SCREMN365.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Figure Channel 07 (5300MHz)

4 Agilent Marker »

Mkr 3 CF

.I.I‘.|'lll-'n'*f"*-“"'i-f'ﬁ“""‘f"J' J'..,.-'.-hr-\'...\l_.-J,\_Hﬁ‘I,,o..-".,a“-..-,h,"L*."-H.'-‘ﬁrrj'l,l-.i\.».uly.ﬂu.r'-,_, i H k r > c F S te p

)

S
I
!

Il

] W‘ﬁ"\ ”

II | F\‘Lmlﬂ M
|

)
Mkr » Start
Mkr » Stop

Mkr 4 > Span
Mkr 5 > CF

Mkr 3 Ref Lvi
#Il_llE:H llEI H: 2
ile Operation Status. A:\SCREW367.GIF file saved

- Agilent Marker 5

Mkr 3 CF
Mkr 3 CF Step
Mkr » Start
Mkr » Stop
Mkr 4 > Span
Mkr 5 5 CF

Mkr 3 Ref Lvi

W WUBH 10 Hz
File Operation $tatus, A:\SCREN269.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

9. Frequency Range of 20dB Bandwidth
9.1. Test Equipment

Frequency Range of 20dB Bandwidth / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

9.2. Test Setup

Spectrum Analyzer

S| |
oo = EUT

|
!

Non-Conducted
Table

“=p (round Reference Plane <t

9.3. Limit

Intentional radiators operating under the alternative provisions to the general emission limits
as contained in 15.217 through 15.257 and in Subpart E of FCC part 15, must be designed to
ensure that 20 dB bandwidth of the emission, or whatever bandwidth may otherwise be
specified in the specific rule section under which the equipment operates, is contained within
the frequency band designated in the rule section under which the equipment is operated.

9.4. Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002
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Q.U |eTeK Report No :  076S041-RF-US-P09V01

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz.
In order to make an accurate measurement, set the span greater than RBW. The marker
point of 20 dB bandwidth must be contained within the frequency band designated in the rule
section under which the equipment is operated.

9.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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QU |eTeK Report No :  076S041-RF-US-P09V01

9.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter
Test Item . |[Frequency Range of 20dB Bandwidth

Test Site : |AC-3

Test Mode : [IMode 1: Transmit by 802.11a

Channel 01 (5180MHz)

% Agilent | Marker

Select Marker
1 2 3 4

Normal

Delta

Marker
5.170300000 GHz Delta Bair
~55.42 dBm et

[ .

WUBH 1 Span Pair

— Span Center

Type I

Freg 5.1
Freg

Off

More
1of 2

File Operation $tatus, A:\SCREN450.GIF file saved
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Report No :

076S041-RF-US-P09V01

Channel 04 (5240MHz)
i Agilent

Atten 18 dB

ety ,M-'?H_
1

tn,
Ih‘.

Fup 0

4h

=
N TTAl ok
|".‘|r'|_.|°|l|' W Ity Yl W IF'\l!'1If"‘T"l.-'1-,-'\.-'r,'\a'r-_.-..-.o'.'

*Marker
5.249200000 GHz
-28.38 dBm

#\BH 1

Channel 05 (5260MHz)
- Agilent

Ll *,
b .,
el
T

# 11) |"'|""“ Th el o d
.M ar k e Fﬁﬂl‘.“’l‘l 'Lﬂll N h Wiy lfllh' LS A T e

5.250700000 GHz
-27.88 dBm

B GHz
#\BH 106

Marker
Select Marker
1 2 3 4

Normal

Delta

i Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center
Off

More

1of 2

Copyright 2000-2005 Agilent Technologies

Marker

| Select Marker

2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More
1of 2

File Operation $tatus, A:\SCREN292.GIF file saved
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Report No :

076S041-RF-US-P09V01

Channel 08 (5320MHz)

= Agilent

Atten 18 dB
lr'-j_ b ff".-'tAa‘-.\Ju]

4|l,-'r;-r+.u-1,r..u,;,f,-ﬂ,-;,-ﬁwlmr[.mlnw"*
Marker
5.329200000 GHz

-22.30 dBm

#YBH 1

C

Operation 5tatus, A:\SCREH449.GIF file saved

I Warker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

Off

More
1of 2
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |[Frequency Range of 20dB Bandwidth

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Channel 02 (5200MHz)

# Agilent | Marker
. . N Sclect Marker
1 2 3 4
Normal
g
L™ Delta
Marker
5.182500000 GHz (Trgilifz IE:lfr)
~23.09 dBm vof A
[= - T :
e Bl - Span Pair
#BH 1 = Span Center
Type Ampli -
Frag . o
F'El
- Off
More
1 of 2

File Operation Status, A:\SCREN437.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Channel 03 (5220MHz)
4 Agilent Marker

Select Marker
1 2 3 4

Normal

ot

e Delta

I |Marker T i
! Delta Pair

{Tracking Ref)
Ref a

Span Pair
Span Center

Off

More
1of 2

File Operation $tatus, A:\SCREN276.GIF file saved

Channel 06 (5280MHz)
¥ Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair

{Tracking Ref)

Ref a

Span Pair

2 Span Center
Amplitude

-7.64 dBm B

B

Off

More
1of 2

File Operation $tatus, A:\SCREN375.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Channel 08 (5320MHz)

i Agilent | Marker

Atten 10 dB 2221 dBn 1Se|egctﬁgrke£

,-.rl'w.l..«'nff yathond 'ﬂul"l'"l '.‘.d'r\'ﬁ'h'ﬂ.llh'ﬁ'w'ngl

Normal

Delta

Marker
5337500000 GHz elta Pair
5221 dBm et s

Span Pair
Span Center

#WBH 1

C

Off

More
1of 2

Operation 5tatus, A:\SCREH436.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

10. Band Edge
10.1. Test Equipment

Band Edge / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

10.2. Test Setup

Spectrum Analyzer

[ r{ 1
HH

oo = EUT

Non-Conducted
Table

“=p (round Reference Plane <t

10.3.Limit

® For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.

® For transmitters operating in the 5.25-5.35 GHz band: all emissions outside of the
5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the
5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all
applicable technical requirements for operation in the 5.15-5.25 GHz band (including
indoor use) or alternatively meet an out-of-band emission EIRP limit of -27dBm/MHz in
the 5.15-5.25 GHz band.

® For transmitters operating in the 5.47-5.725 GHz band: all emission outside of the
5.47-5725 GHz band shall not exceed an EIRP of -27 dBm/MHz.
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® For transmitters operating in the 5.725-5.825 GHz band: all emission within the
frequency range from the band edge to 10 MHz above or below the band edge shall not
exceed an EIRP of -17 dBm/MHz; for frequencies 10 MHz or greater above or below the
band edge, emissions shall not exceed an EIRP of -27 dBm/MHz.

10.4. Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002

Use peak detector mode and max hold. Set RBW= 1MHz and VBW > 1 MHz. The peak
emissions outside of the frequency bands of operation should be attenuated in accordance
with the above limit.

10.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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QU |eTeK Report No :  076S041-RF-US-P09V01

10.6. Test Result

Product : |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge

Test Site : |AC-3

Test Mode : [IMode 1: Transmit by 802.11a

Antenna| Reading _
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) ) (dBm/MHz)| (dBm/MHz)
(dBi) |(dBm/MHZz)
01 5150 1.5 -38.91 -37.41 -27 Pass
(5180MHz)| 5350 1.5 -48.52 -47.02 -27 Pass
Figure Channel 01 (5180MHz)
¥ Agilent | Marker

- i Select Marker

1 2 3 4

Hormal

TP "'.WH"H” i . s TS b, R —— De“a

'Marker :

5.350000000 GHz Delta Pair

Tracking Ref)

Ref A

) Span Pair

8 | = narn Center

Off

More

1of 2

Copyright 2000-2005 Agilent Technologies
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge
Test Site : |AC-3
Test Mode : [Mode 1: Transmit by 802.11a
Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) _ (dBm/MHz)| (dBm/MHz)
(dBi) [(dBm/MHz)

04 5150 1.5 -52.49 -50.99 -27 Pass
(6240MHz)| 5350 15 -50.01 -48.51 -27 Pass
Figure Channel 04 (5240MH?z)
¥ Agilent | Trace

Atten 20 dB B 5 Tracg
Clear Hrite
1 .}} N Max Hold
"Marker™ " R
5.350000000 GHz :
) Min Hold
sfv |-50.81 dBm e
| WIBH 1 MHz View
Blank
More
1of 2

File Operation Status. A:\SCREM495.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge

Test Site : |AC-3

Test Mode : [Mode 1: Transmit by 802.11a

Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) ) (dBm/MHz)| (dBm/MHZz)
(dBi) |(dBm/MHz)
05 5150 1.5 -50.48 -48.98 -27 Pass
(5260MHz) 5350 1.5 -48.90 -47.40 -27 Pass
Figure Channel 05 (5260MHz)
¥ Agilent | Trace
Atten 28 dB i ) Tracg
Clear Write
Max Hold
Min Hold
#YBH 1 15 . View
Blank
More
1of?2

File Operation Status. A:\SCREN496.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge

Test Site : |AC-3

Test Mode : [Mode 1: Transmit by 802.11a

Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) i (dBm/MHz)| (dBm/MHZz)
(dBi) |(dBm/MHz)
08 5150 1.5 -52.32 -50.82 -27 Pass
(5320MHz)| 5350 1.5 -39.25 -37.75 27 Pass
Figure Channel 08 (5320MHz)
¥ Agilent | Trace
Trace
1 2 3
Clear Hrite
ATy .»w,..-,‘.%_4_,._..4.-_-1.q-...-.--+.-H--‘---'--l"av---.-sl-q'w. 1'II'."-J-.-J"'l--u-\'ﬂ-—w-—-.-..-a-v-.-.-.-»H..-m._.;_. Hax HOId
Min Hold
#YBH 1 15 . View
Blank
More
1of 2

File Operation Status. A:\SCREN497.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) ) (dBm/MHz)| (dBm/MHZz)
(dBi) |(dBm/MHz)
02 5150 1.5 -43.09 -41.59 -27 Pass
(5200MHz)| 5350 1.5 -49.37 -47.87 -27 Pass
Figure Channel 02 (5200MHz)
¥ Agilent | Trace
Trace
1 2 3
Clear Write
Max Hold
Min Hold
#YBH 1 15 . View
Blank
More
1of?2

File Operation Status. A:\SCREN498.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge

Test Site : |AC-3

Test Mode : [Mode 2: Transmit by Super 802.11a

Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) ) (dBm/MHz)| (dBm/MHZz)
(dBi) [(dBm/MHz)
03 5150 1.5 -52.44 -50.94 -27 Pass
(5220MHz)| 5350 15 -50.58 -49.08 27 Pass

Figure Channel 03 (5220MH?z)

- Agilent | Marker

i Select Marker
1 2 3 4
Normal
. "'.l‘
Col Vi, Delta
..,H ar k e r‘..*g,u.w f VTV PSR c ) I SR R
5.350000000 GH= (Tr[:iliag I;{zlfr)
-50.58 dBm Ref a
B GHz .
#YBH 1 Span Pair
- Span Center
Type
Frac c
FI"E;:
Off
More
1 of 2

File Operation Status. A:\SCREN373.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) _ (dBm/MHz)| (dBm/MHz)
(dBi) [(dBm/MHz)
06 5150 1.5 -53.53 -52.03 -27 Pass
(5280MHz)| 5350 15 -51.33 -49.83 -27 Pass

Figure Channel 06 (5280MHz)

- Agilent | Marker

l Select Marker

Atten 20 dB 1 2 3 4

Normal

Delta

i d.'
B Rm———

rMarker :
5.350000000 GH=z Delta Pair

tTracking Ref)

sAv 1 =51.33 dBm Ref A

Span Pair

#BH 1 MHz At Span Center

Off

More
1 of 2

File Operation Status. A:\SCREN374.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

Product . |Wireless-AG (108MBPS) Network USB Adapter
Test Item : |Band Edge
Test Site : |AC-3
Test Mode : [Mode 2: Transmit by Super 802.11a
Antenna| Reading o
Frequency . Level EIRP Limit
Channel Gain Level Result
(MHz) _ (dBm/MHz)| (dBm/MHz)
(dBi) [(dBm/MHz)

08 5150 1.5 -52.58 -51.08 -27 Pass
(5320MHz)| 5350 1.5 -30.45 -28.95 27 Pass
Figure Channel 08 (5320MHz)
¥ Agilent | Trace

Atten 20 dB ; Tracg
Clear Hrite
: | Max Hold
HMarker> "
5.350000000 GHz :
) Min Hold
o (-30.45 dBm e
" #UBH 1 MHz View
Blank
More
1of 2

File Operation Status. A:\SCRENS583.GIF file saved
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QU |eTeK Report No :  076S041-RF-US-P09V01

11. Frequency Stability

11.1.Test Equipment

Frequency Stability / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
AC Power Supply IDRC CF-500TP 979422 2007/03/09
DC Power Supply IDRC CD-035-020PR (977272 2007/02/02
Programmable Temperature |Gaoyu TH-1P-B WIT-05121302 |2007/01/19
& Humidity Chamber

Coaxial Cable Huber+Suhner AC3-RF 08 2007/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

11.2. Test Setup

STANDARD TEMPERATURE &
HUMIDITY CHAMBER
Spectrum Analyzer
— o]
N ooo
AH oos EUT| |ooo
L 1 Power Supply
Non-Conducted ]
Table L]
00O e
> (Ground Reference Plane <t

11.3.Limit

Manufactures of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation

as specified
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QU |eTeK Report No :  076S041-RF-US-P09V01

11.4.Test Procedure

According to the FCC Measurement Techniques: FCC Public Notice DA 02-2138, August 30,
2002
Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input
rated voltage. RF output was connected to a frequency counter or spectrum analyzer via feed
through attenuators. The EUT was placed inside the temperature chamber. Set the spectrum
analyzer RBW low enough to obtain the desired frequency resolution and measure EUT 20°C
operating frequency as reference frequency. Turn EUT off and set the chamber temperature
to -30°C. After the temperature stabilized for approximately 30 minutes recorded the
frequency. Repeat step measure with 10°C increased per stage until the highest temperature
of +50°C reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C . Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low
enough to obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (+15%) and endpoint, record

the maximum frequency change.

11.5.Uncertainty

The measurement uncertainty is defined as +10 Hz.
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Quielek

Report No :

076S041-RF-US-P09V01

11.6. Test Result

Product

: |Wireless-AG (108MBPS) Network USB Adapter

Test Iltem

. |[Frequency Stability

Test Site

. |AC-3

Test Mode

: [Mode 1: Transmit by 802.11a

Operating Frequency: Channel 01 (5180MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

07T

102V

5180.0981

0.00189%

5180.0970

0.00187%

5180.0950

0.00183%

5180.0960

0.00185%

120V

5180.0870

0.00168%

5180.0860

0.00166%

5180.0785

0.00152%

5180.0860

0.00166%

138V

5180.0789

0.00152%

5180.0790

0.00153%

5180.0820

0.00155%

5180.0800

0.00154%

20 C

102V

5180.0901

0.00174%

5180.0906

0.00175%

5180.0916

0.00177%

5180.0920

0.00178%

120V

5180.0010

0.00002%

5180.0950

0.00183%

5180.0821

0.00158%

5180.0820

0.00158%

138V

5180.0820

0.00158%

5180.0760

0.00147%

5180.0680

0.00131%

5180.0505

0.00097%

55 C

102V

5180.0100

0.00019%

5180.0090

0.00017%

5180.0890

0.00172%

5180.0020

0.00004%

120V

5180.0020

0.00004%

5180.0012

0.00002%

5180.0068

0.00013%

5180.0090

0.00017%

138V

5180.0790

0.00153%

5180.0800

0.00154%

5180.0900

0.00174%

5180.0980

0.00189%

Operating Frequency: Channel 02 (5200MHz)

Limit: 0.02%

Temp
()

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

0T

102V

5200.0850

0.00163%

5200.0970

0.00187%

5200.0960

0.00185%

5200.0981

0.00189%

120V

5200.0685

0.00132%

5200.0660

0.00127%

5200.0860

0.00166%

5200.0870

0.00167%

138V

5200.0120

0.00023%

5200.0590

0.00113%

5200.0800

0.00154%

5200.0789

0.00152%

20 C

102V

5200.0716

0.00138%

5200.0906

0.00174%

5200.0820

0.00158%

5200.0901

0.00173%

120V

5200.0221

0.00043%

5200.0850

0.00163%

5200.0620

0.00119%

5200.0010

0.00002%

138V

5200.0780

0.00150%

5200.0760

0.00146%

5200.0505

0.00097%

5200.0720

0.00138%

55 C

102V

5200.0990

0.00190%

5200.0090

0.00017%

5200.0020

0.00004%

5200.0120

0.00023%

120V

5200.0168

0.00032%

5200.0012

0.00002%

5200.0090

0.00017%

5200.0020

0.00004%

138V

5200.0900

0.00173%

5200.0800

0.00154%

5200.0980

0.00188%

5200.0780

0.00150%
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Quielek

Report No :

076S041-RF-US-P09V01

Operating Frequency: Channel 04 (5240MHz) Limit: 0.02%
0 minutes 2 minutes 5 minutes 10 minutes

Temp | Voltage

) | (vac) Measured | Tolerance | Measured | Tolerance | Measured | Tolerance | Measured | Tolerance
(MHz) (%) (MHz) (%) (MHz) (%) (MHz) (%)

102V |5240.0912| 0.00174%]|5240.0960| 0.00183%]5240.0950| 0.00181%(5240.0981| 0.00187%,
0 C | 120V |5240.0860| 0.00164%]|5240.0860| 0.00164%]5240.0795| 0.00152%(5240.0870| 0.00166%,
138V |5240.0790| 0.00151%]5240.0870| 0.00166%5240.0820| 0.00156%(5240.0789| 0.00151%
102V |5240.0911| 0.00174%|5240.0920| 0.00176%,5240.0916| 0.00175%(5240.0931| 0.00178%
20 ‘C| 120V |5240.0954| 0.00182%5240.0820| 0.00156%]|5240.0821| 0.00157%,5240.0010| 0.00002%
138V |5240.0660| 0.00126%|5240.0565| 0.00108%]5240.0680| 0.00130%(5240.0850| 0.00162%,
102V |5240.0085| 0.00016%]5240.0020| 0.00004%5240.0810| 0.00155%(5240.0900| 0.00172%
55 C| 120V |5240.0012| 0.00002%5240.0090| 0.00017%]|5240.0068| 0.00013%,5240.0020| 0.00004%
138V |5240.0800| 0.00153%|5240.0980| 0.00187%]5240.0900| 0.00172%(5240.0790| 0.00151%,
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Report No :

076S041-RF-US-P09V01

Product

. |Wireless-AG (108MBPS) Network USB Adapter

Test Iltem

. |[Frequency Stability

Test Site

: |AC-3

Test Mode

: [Mode 1: Transmit by 802.11a

Operating Frequency: Channel 05 (5260MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

O o

102V

5260.0235

0.00045%

5260.0153

0.00029%

5260.0335

0.00064%

5260.0225

0.00043%

120V

5260.0781

0.00148%

5260.0552

0.00105%

5260.0224

0.00043%

5260.0955

0.00182%

138V

5260.0553

0.00105%

5260.0477

0.00091%

5260.0722

0.00137%

5260.0447

0.00085%

20

102V

5260.0440

0.00084%

5260.0820

0.00156%

5260.0452

0.00086%

5260.0662

0.00126%

120V

5260.0714

0.00136%

5260.0252

0.00048%

5260.0366

0.00070%

5260.0500

0.00095%

138V

5260.0336

0.00064%

5260.0363

0.00069%

5260.0553

0.00105%

5260.0580

0.00110%

55 ¢

102V

5260.0125

0.00024%

5260.0550

0.00105%

5260.0920

0.00175%

5260.0526

0.00100%

120V

5260.8011

0.01523%

5260.0400

0.00076%

5260.0922

0.00175%

5260.0470

0.00089%

138V

5260.0445

0.00085%

5260.0790

0.00150%

5260.0583

0.00111%

5260.0557

0.00106%

Operating Frequency: Channel 06 (5280MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

0 °

102V

5280.0254

0.00048%

5280.0952

0.00180%

5280.0955

0.00181%

5280.0447

0.00085%

120V

5280.0226

0.00043%

5280.0147

0.00028%

5280.0856

0.00162%

5280.0952

0.00180%

138V

5280.0586

0.00111%

5280.0352

0.00067%

5280.0574

0.00109%

5280.0990

0.00188%

20

102V

5280.0466

0.00088%

5280.0156

0.00030%

5280.0965

0.00183%

5280.0860

0.00163%

120V

5280.0921

0.00174%

5280.0478

0.00091%

5280.0558

0.00106%

5280.0582

0.00110%

138V

5280.0580

0.00110%

5280.0668

0.00127%

5280.0412

0.00078%

5280.0526

0.00100%

55 1

102V

5280.0554

0.00105%

5280.0224

0.00042%

5280.0445

0.00084%

5280.0365

0.00069%

120V

5280.0556

0.00105%

5280.0558

0.00106%

5280.0860

0.00163%

5280.0447

0.00085%

138V

5280.0471

0.00089%

5280.0442

0.00084%

5280.0920

0.00174%

5280.0842

0.00159%

Page: 179 of 183



Quielek

Report No :

076S041-RF-US-P09V01

Operating Frequency: Channel 08 (5320MHz) Limit: 0.02%
0 minutes 2 minutes 5 minutes 10 minutes

Temp | Voltage

) | (vac) Measured | Tolerance | Measured | Tolerance | Measured | Tolerance | Measured | Tolerance
(MHz) (%) (MHz) (%) (MHz) (%) (MHz) (%)

102V |5320.0947| 0.00178%]|5320.0550| 0.00103%]5320.0664| 0.00125%(5320.0744| 0.00140%,
0 C | 120V |[5320.0325( 0.00061%]|5320.0471| 0.00089%]5320.0755| 0.00142%]5320.0782| 0.00147%
138V |5320.0416| 0.00078%]|5320.0228| 0.00043%]5320.0711| 0.00134%(5320.0994| 0.00187%,
102V |5320.0920| 0.00173%]|5320.0624| 0.00117%]5320.0447| 0.00084%(5320.0558| 0.00105%,
20 C| 120V |5320.0910| 0.001719%5320.0953| 0.00179%]|5320.0830| 0.00156%/5320.0995| 0.00187%
138V |5320.0850| 0.00160%]|5320.0443| 0.00083%]5320.0821| 0.00154%(5320.0766| 0.00144%,
102V |5320.0483| 0.00091%](5320.0740| 0.00139%]5320.0722| 0.00136%(5320.0448| 0.00084%,
55 C| 120V [5320.0120| 0.00023%5320.0125| 0.00023%]|5320.0456| 0.00086%6/5320.0993| 0.00187%
138V |5320.0743| 0.00140%|5320.0924| 0.00174%]5320.0772| 0.00145%(5320.0478| 0.00090%,
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Report No :

076S041-RF-US-P09V01

Product

. |Wireless-AG (108MBPS) Network USB Adapter

Test Iltem

. |[Frequency Stability

Test Site

: |AC-3

Test Mode

: [Mode 2: Transmit by Super 802.11a

Operating Frequency: Channel 02 (5200MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

O o

102V

5200.0970

0.00187%

5200.0981

0.00189%

5200.0960

0.00185%

5200.0950

0.00183%

120V

5200.0860

0.00165%

5200.0870

0.00167%

5200.0860

0.00165%

5200.0785

0.00151%

138V

5200.0790

0.00152%

5200.0789

0.00152%

5200.0800

0.00154%

5240.0820

0.77081%

20

102V

5200.0906

0.00174%

5200.0901

0.00173%

5200.0920

0.00177%

5200.0916

0.00176%

120V

5200.0950

0.00183%

5200.0010

0.00002%

5200.0820

0.00158%

5200.0821

0.00158%

138V

5200.0760

0.00146%

5200.0820

0.00158%

5200.0505

0.00097%

5200.0680

0.00131%

55 ¢

102V

5200.0090

0.00017%

5200.0100

0.00019%

5200.0020

0.00004%

5200.0890

0.00171%

120V

5200.0012

0.00002%

5200.0020

0.00004%

5200.0090

0.00017%

5200.0068

0.00013%

138V

5200.0800

0.00154%

5200.0790

0.00152%

5200.0980

0.00188%

5200.0900

0.00173%

Operating Frequency: Channel 03 (5220MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

0 °

102V

5220.0970

0.00186%

5220.0960

0.00184%

5220.0981

0.00188%

5220.0850

0.00163%

120V

5220.0660

0.00126%

5220.0860

0.00165%

5220.0870

0.00167%

5220.0685

0.00131%

138V

5220.0590

0.00113%

5220.0800

0.00153%

5220.0789

0.00151%

5220.0120

0.00023%

20

102V

5220.0906

0.00174%

5220.0820

0.00157%

5220.0901

0.00173%

5220.0716

0.00137%

120V

5220.0850

0.00163%

5220.0620

0.00119%

5220.0010

0.00002%

5220.0221

0.00042%

138V

5220.0760

0.00146%

5220.0505

0.00097%

5220.0720

0.00138%

5220.0780

0.00149%

55 1

102V

5220.0090

0.00017%

5220.0020

0.00004%

5220.0120

0.00023%

5220.0990

0.00190%

120V

5220.0012

0.00002%

5220.0090

0.00017%

5220.0020

0.00004%

5220.0168

0.00032%

138V

5220.0800

0.00153%

5220.0980

0.00188%

5220.0780

0.00149%

5220.0900

0.00172%
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Report No :

076S041-RF-US-P09V01

Product

. |Wireless-AG (108MBPS) Network USB Adapter

Test Iltem

. |[Frequency Stability

Test Site

: |AC-3

Test Mode

: [Mode 1: Transmit by Super 802.11a

Operating Frequency: Channel 06 (5280MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

O o

102V

5280.0254

0.00048%

5280.0952

0.00180%

5280.0955

0.00181%

5280.0447

0.00085%

120V

5280.0226

0.00043%

5280.0147

0.00028%

5280.0856

0.00162%

5280.0952

0.00180%

138V

5280.0586

0.00111%

5280.0352

0.00067%

5280.0574

0.00109%

5280.0990

0.00188%

20

102V

5280.0466

0.00088%

5280.0156

0.00030%

5280.0965

0.00183%

5280.0860

0.00163%

120V

5280.0921

0.00174%

5280.0478

0.00091%

5280.0558

0.00106%

5280.0582

0.00110%

138V

5280.0580

0.00110%

5280.0668

0.00127%

5280.0412

0.00078%

5280.0526

0.00100%

55 ¢

102V

5280.0554

0.00105%

5280.0224

0.00042%

5280.0445

0.00084%

5280.0365

0.00069%

120V

5280.0556

0.00105%

5280.0558

0.00106%

5280.0860

0.00163%

5280.0447

0.00085%

138V

5280.0471

0.00089%

5280.0442

0.00084%

5280.0920

0.00174%

5280.0842

0.00159%

Operating Frequency: Channel 07 (5300MHz)

Limit: 0.02%

Temp
(C)

\oltage
(VAC)

0 minutes

2 minutes

5 minutes

10 minutes

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

Measured
(MHz)

Tolerance
(%)

0 °

102V

5300.0235

0.00045%

5300.0153

0.00029%

5300.0335

0.00064%

5300.0225

0.00043%

120V

5300.0781

0.00148%

5300.0552

0.00105%

5300.0224

0.00043%

5300.0955

0.00182%

138V

5300.0553

0.00105%

5300.0477

0.00091%

5300.0722

0.00137%

5300.0447

0.00085%

20

102V

5300.0440

0.00084%

5300.0820

0.00156%

5300.0452

0.00086%

5300.0662

0.00126%

120V

5300.0714

0.00136%

5300.0252

0.00048%

5300.0366

0.00070%

5300.0500

0.00095%

138V

5300.0336

0.00064%

5300.0363

0.00069%

5300.0553

0.00105%

5300.0580

0.00110%

55 1

102V

5300.0125

0.00024%

5300.0550

0.00105%

5300.0920

0.00175%

5300.0526

0.00100%

120V

5300.8011

0.01523%

5300.0400

0.00076%

5300.0922

0.00175%

5300.0470

0.00089%

138V

5300.0445

0.00085%

5300.0790

0.00150%

5300.0583

0.00111%

5300.0557

0.00106%
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Quielek

Report No :

076S041-RF-US-P09V01

Operating Frequency: Channel 08 (5320MHz) Limit: 0.02%
0 minutes 2 minutes 5 minutes 10 minutes

Temp | Voltage

) | (vac) Measured | Tolerance | Measured | Tolerance | Measured | Tolerance | Measured | Tolerance
(MHz) (%) (MHz) (%) (MHz) (%) (MHz) (%)

102V |5320.0947| 0.00178%]|5320.0550| 0.00103%]5320.0664| 0.00125%(5320.0744| 0.00140%,
0 C | 120V |[5320.0325( 0.00061%]|5320.0471| 0.00089%]5320.0755| 0.00142%]5320.0782| 0.00147%
138V |5320.0416| 0.00078%]|5320.0228| 0.00043%]5320.0711| 0.00134%(5320.0994| 0.00187%,
102V |5320.0920| 0.00173%]|5320.0624| 0.00117%]5320.0447| 0.00084%(5320.0558| 0.00105%,
20 C| 120V |5320.0910| 0.001719%5320.0953| 0.00179%]|5320.0830| 0.00156%/5320.0995| 0.00187%
138V |5320.0850| 0.00160%]|5320.0443| 0.00083%]5320.0821| 0.00154%(5320.0766| 0.00144%,
102V |5320.0483| 0.00091%](5320.0740| 0.00139%]5320.0722| 0.00136%(5320.0448| 0.00084%,
55 C| 120V [5320.0120| 0.00023%5320.0125| 0.00023%]|5320.0456| 0.00086%6/5320.0993| 0.00187%
138V |5320.0743| 0.00140%|5320.0924| 0.00174%]5320.0772| 0.00145%(5320.0478| 0.00090%,

Page: 183 of 183



